
Spare parts list

(5.970-364.0) Spare parts list BR-BD 100/250 R

17.04.2013

EN

www.kaercher.com



Page 2



Page 3



Page 4



Table of contents

Spare parts list BR-BD 100/250 R (5.970-364.0) ................................................................................................................................................................................................................................................................................ 7

10 Covering (0.163-965.0) 

...................................................................................................................................................................................................................................................................................................................... 9

11 Waste water tank (0.163-979.0) 

........................................................................................................................................................................................................................................................................................................... 10

12 Tank (0.163-198.0) 

.......................................................................................................................................................................................................................................................................................................................... 12

13 Vacuum motor (0.163-966.0) 

............................................................................................................................................................................................................................................................................................................... 14

20 Carriage (0.163-997.0) 

..................................................................................................................................................................................................................................................................................................................... 16

21 Pedal (0.163-998.0) 

......................................................................................................................................................................................................................................................................................................................... 17

22 Rear wheel (0.163-958.0) 

................................................................................................................................................................................................................................................................................................................... 20

30 Steering (0.109-177.0) 

..................................................................................................................................................................................................................................................................................................................... 22

31 Steering (0.163-959.0) 

...................................................................................................................................................................................................................................................................................................................... 23

32 Steering (0.109-178.0) 

...................................................................................................................................................................................................................................................................................................................... 26

40 Seat (0.163-960.0) 

.......................................................................................................................................................................................................................................................................................................................... 29

50 Battery (0.165-935.0) 

....................................................................................................................................................................................................................................................................................................................... 31

51 Battery (0.162-743.0) 

........................................................................................................................................................................................................................................................................................................................ 32

52 Water filling system battery (0.165-934.0) 

................................................................................................................................................................................................................................................................................................ 34

60 Lever (0.163-963.0) 

......................................................................................................................................................................................................................................................................................................................... 36

70 Lifting (0.163-964.0) 

........................................................................................................................................................................................................................................................................................................................ 38

80 Piping (0.163-980.0) 

........................................................................................................................................................................................................................................................................................................................ 41

81 Valve (0.163-981.0) 

.......................................................................................................................................................................................................................................................................................................................... 42

82 Pump (0.163-982.0) 

......................................................................................................................................................................................................................................................................................................................... 45

90 Power brush BR (0.163-961.0) 

.......................................................................................................................................................................................................................................................................................................... 47

91 Individual parts (0.163-993.0) 

.............................................................................................................................................................................................................................................................................................................. 48

92 Transmission (0.163-994.0) 

................................................................................................................................................................................................................................................................................................................ 52

100 Power brush BD (0.163-962.0) 

........................................................................................................................................................................................................................................................................................................ 55

110 Electronic control (0.164-960.0) 

....................................................................................................................................................................................................................................................................................................... 59

111 Electronic control R (0.164-217.0) 

....................................................................................................................................................................................................................................................................................................... 60

112 Electronic control R I (0.164-961.0) 

...................................................................................................................................................................................................................................................................................................... 63

120 Control console (0.141-131.0) 

......................................................................................................................................................................................................................................................................................................... 66

121 Control console (0.164-218.0) 

............................................................................................................................................................................................................................................................................................................ 67

122 Control console (0.141-137.0) 

............................................................................................................................................................................................................................................................................................................ 69

123 Control console (0.109-200.0) 

............................................................................................................................................................................................................................................................................................................ 71

130 Accessories (0.163-983.0) 

.............................................................................................................................................................................................................................................................................................................. 73

131 Suction bar (0.163-984.0) 

................................................................................................................................................................................................................................................................................................................. 74

132 Suction bar (0.164-827.0) 

................................................................................................................................................................................................................................................................................................................. 77

133 Suction bar (0.110-243.0) 

................................................................................................................................................................................................................................................................................................................. 80

134 Suction hose (0.164-347.0) 

............................................................................................................................................................................................................................................................................................................... 83

140 Sweep unit (0.164-263.0) 

............................................................................................................................................................................................................................................................................................................... 85

141 Individual parts (0.164-255.0) 

............................................................................................................................................................................................................................................................................................................. 86

142 Cover (0.164-256.0) 

........................................................................................................................................................................................................................................................................................................................ 90

143 Blower (0.164-257.0) 

....................................................................................................................................................................................................................................................................................................................... 92

144 Filter box (0.164-258.0) 

.................................................................................................................................................................................................................................................................................................................... 95

145 Filter box (0.164-916.0) 

.................................................................................................................................................................................................................................................................................................................... 98

146 Sweep tank (0.164-259.0) 

............................................................................................................................................................................................................................................................................................................... 101

147 Reversing rolling mill (0.164-260.0) 

.................................................................................................................................................................................................................................................................................................... 103

148 Guide rope (0.164-261.0) 

............................................................................................................................................................................................................................................................................................................... 106

149 Side broom (0.164-262.0) 

............................................................................................................................................................................................................................................................................................................... 108

Page 5



Table of contents

150 Add-on kit (0.164-275.0) 

............................................................................................................................................................................................................................................................................................................... 110

151 Add-on kit recycling (0.164-276.0) 

..................................................................................................................................................................................................................................................................................................... 111

152 Add-on kit work illumination (0.164-277.0) 

............................................................................................................................................................................................................................................................................................ 113

153 Add-on kit protection shield (0.164-278.0) 

............................................................................................................................................................................................................................................................................................ 115

154 Add-on kit revolving signal light (0.164-279.0) 

........................................................................................................................................................................................................................................................................................ 117

155 Add-on kit side broom (0.164-282.0) 

................................................................................................................................................................................................................................................................................................... 119

156 Add-on kit cleaning agents metering (0.164-454.0) 

.................................................................................................................................................................................................................................................................................. 122

157 ABS floor nozzle (0.196-746.0) 

......................................................................................................................................................................................................................................................................................................... 124

158 ABS nozzle (0.196-747.0) 

............................................................................................................................................................................................................................................................................................................... 126

159 Add-on kit spray sucking (0.196-070.0) 

............................................................................................................................................................................................................................................................................................... 128

160 Pad roll (0.101-506.0) 

.................................................................................................................................................................................................................................................................................................................. 130

200 Special tools (0.120-801.0) 

........................................................................................................................................................................................................................................................................................................... 132

1 Tool measuring instrument current AC/DC, (0.120-008.0) 

............................................................................................................................................................................................................................................................................. 133

2 Tool low pressure measuring instrument - (0.120-079.0) 

.............................................................................................................................................................................................................................................................................. 135

3 Tool tool - extractor system Molex (0.120-082.0) 

....................................................................................................................................................................................................................................................................................... 137

4 Tool tool - extractor -Bolt Circle (0.120-083.0) 

........................................................................................................................................................................................................................................................................................... 139

5 Tool torque key 2-25Nm (0.120-084.0) 

................................................................................................................................................................................................................................................................................................... 141

6 Tool service module A9 (0.120-086.0) 

.................................................................................................................................................................................................................................................................................................... 143

7 Tool hydrometer acid (0.120-087.0) 

...................................................................................................................................................................................................................................................................................................... 145

8 Tool potentiometer DC (0.120-088.0) 

..................................................................................................................................................................................................................................................................................................... 147

9 Tool magnetic field tester (0.120-104.0) 

.................................................................................................................................................................................................................................................................................................. 149

10 Tool lubricants GLEITMO 825,250gr (0.120-116.0) 

................................................................................................................................................................................................................................................................................... 151

40 Tool magnetic brake adapter (0.120-085.0) 

............................................................................................................................................................................................................................................................................................ 153

70 Tool hydrometer acid (0.120-087.0) 

..................................................................................................................................................................................................................................................................................................... 155

80 Tool potentiometer DC (0.120-088.0) 

................................................................................................................................................................................................................................................................................................... 157

90 Tool magnetic field tester (0.120-104.0) 

................................................................................................................................................................................................................................................................................................ 159

100 Tool tester electric Metratester5 (0.120-160.0) 

....................................................................................................................................................................................................................................................................................... 161

Page 6



Spare parts list BR-BD 100/250 R (5.970-364.0)

Page 7



Spare parts list BR-BD 100/250 R (5.970-364.0)

Pos Name Qty. Unit from ser.nr. up to ser.nr. var. information

10 Covering 1.000 ST 0000000000 0000000000  

20 Carriage 1.000 ST 0000000000 0000000000  

30 Steering 1.000 ST 0000000000 0000000000  

40 Seat 1.000 ST 0000000000 0000000000  

50 Battery 1.000 ST 0000000000 0000000000  

60 Lever 1.000 ST 0000000000 0000000000  

70 Lifting 1.000 ST 0000000000 0000000000  

80 Piping 1.000 ST 0000000000 0000000000  

90 Power brush BR 1.000 ST 0000000000 0000000000  

100 Power brush BD 1.000 ST 0000000000 0000000000  

110 Electronic control 1.000 ST 0000000000 0000000000  

120 Control console 1.000 ST    

130 Accessories 1.000 ST 0000000000 0000000000  

140 Sweep unit 1.000 ST 0000000000 0000000000 2.640-721.0

150 Add-on kit 1.000 ST 0000000000 0000000000  

160 Pad roll 1.000 ST    

200 Special tools 1.000 ST    

Page 8



10 Covering (0.163-965.0)

Pos Name Qty. Unit from ser.nr. up to ser.nr.

11 Waste water tank 1.000 ST 0000000000 0000000000

12 Tank 1.000 ST 0000000000 0000000000

13 Vacuum motor 1.000 ST 0000000000 0000000000

Page 9



11 Waste water tank (0.163-979.0)

Page 10



11 Waste water tank (0.163-979.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

X-X 1 6.392-120.0 Cap of a tank 1.000 ST 0000000000 0000000000 BLACK

X-X 2 6.391-407.0 Drain hose DN38 2.000 ST 0000000000 0000000000  

 3 6.526-164.0 Rain top D62 1.000 ST 0000000000 0000000000  

 4 4.071-213.0 Waste water tank only for replacement gr 1.000 ST   GREY

X 4 4.071-218.0 Waste water tank only for replacement BR 1.000 ST 0000000000 0000000000 YELLOW

X-X 5 6.363-214.0 Seal 1.000 ST    

 6 5.064-133.0 Cover waste water tank BR 100-250 R 1.000 ST 0000000000 0000000000  

X-X 7 6.366-043.0 Sealing profile 1.000 M 0000000000 0000000000 TO ORDER AS CUT GOODS

 8 5.008-209.0 Bracket cover waste water tank 2.000 ST 0000000000 0000000000  

X-X 9 6.904-356.0 Flat filter (PES) 1.000 ST    

X-X 10 6.631-846.0 Float regulator 1.000 ST 0000000000 0000000000  

X-X 11 6.641-654.0 Flat gasket 13X20 1.000 ST 0000000000 0000000000  

X-X 12 6.641-483.0 Locknut PG7 1.000 ST 0000000000 0000000000  

X-X 13 6.391-594.0 Suction hose oil resistant DN 38 1.000 ST 0000000000 0000000000 OIL RESISTANT

X-X 13 6.391-699.0 Suction hose DN 38 - BR/BD 100/250 1.000 ST   STANDARD

X-X 14 7.303-107.0 Screw 5x16 -10.9-P2R  (K-In6Rd) 4.000 ST 0000000000 0000000000  

 15 5.392-936.0 Label discharge water 1.000 ST    

X-X 16 5.585-041.0 Float foam stop 1.000 ST    

Page 11



12 Tank (0.163-198.0)

Page 12



12 Tank (0.163-198.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

X-X 1 7.303-107.0 Screw 5x16 -10.9-P2R  (K-In6Rd) 2.000 ST 0000000000 0000000000  

 2 5.065-680.0 Side part right 1.000 ST 0000000000 0000000000 YELLOW

 2 4.065-184.0 Side part only for replacement B 250 R 1.000 ST   GREY

 3 5.008-210.0 Bracket cover fresh water tank 2.000 ST 0000000000 0000000000  

 4 5.064-132.0 Cover fresh water tank BR 100-250 R 1.000 ST 0000000000 0000000000 YELLOW

 4 5.064-381.0 Cover fresh water tank B 250 R / R I 1.000 ST   GREY

 5 5.071-147.0 Tank fresh water BR 100-250 R 1.000 ST 0000000000 0000000000 YELLOW

 5 4.071-212.0 Fresh water tank only for replacement B 1.000 ST   GREY

X-X 6 7.312-004.0 Washer 8 -200HV-A3E ISO 7090 13.000 ST 0000000000 0000000000  

X 7 7.306-041.0 Cylinder head screw M8x20 -8.8-A2E  ISO 13.000 ST 0000000000 0000000000  

 8 5.008-211.0 Plate connection 1.000 ST 0000000000 0000000000  

X-X 9 6.310-128.0 Wing nut M 8 2.000 ST   BLACK

 9 6.310-182.0 Wing nut yellow M8 2.000 ST   YELLOW

X-X 10 6.273-196.0 Seal string cellular rubber 1.000 M   TO ORDER AS CUT GOODS

 11 5.008-207.0 - 1.000 ST    

 12 6.641-574.0 Wire protecting sleeve 1.000 ST    

 13 5.008-226.0 PLATE LENKABDECKUNG 1.000 ST    

X-X 14 7.312-289.0 Washer 8 -A2  ISO 7093-1 2.000 ST    

X-X 15 7.307-356.0 Threaded pin M 8 x 30-A2-21H  ISO 4029 2.000 ST    

Page 13



13 Vacuum motor (0.163-966.0)

Page 14



13 Vacuum motor (0.163-966.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

X 1 6.490-304.0 Vacuum motor Low Noise,  36V El Kom 1.000 ST   VERSION 2

X-X 1 6.490-305.0 Vacuum motor 36V EL KOM 1.000 ST 0000000000 0000000000 VERSION 1

X-X 2 5.363-574.0 Joint ring 1.000 ST 0000000000 0000000000  

X-X 3 5.308-056.0 Stud bolt 3.000 ST 0000000000 0000000000  

X-X 4 6.339-021.0 Rubber buffer 2xM6-D20 H15 3.000 ST 0000000000 0000000000  

 5 7.311-003.0 Hexagon nut M6 -8-A2E  ISO 4032 3.000 ST 0000000000 0000000000  

X-X 6 6.388-949.0 SUCTION TUBE 1.000 ST 0000000000 0000000000  

X-X 7 6.388-563.0 Hose clip 1.000 ST 0000000000 0000000000  

Page 15



20 Carriage (0.163-997.0)

Pos Name Qty. Unit from ser.nr. up to ser.nr.

21 Pedal 1.000 ST 0000000000 0000000000

22 Rear wheel 1.000 ST 0000000000 0000000000

Page 16



21 Pedal (0.163-998.0)

Page 17



21 Pedal (0.163-998.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

 1 7.303-047.0 Screw M6x16 -St-R3R (In6Rd) 2.000 ST 0000000000 0000000000  

 2 4.481-216.0 Lever pedal 1.000 ST 0000000000 0000000000  

 3 6.413-395.0 Extension spring 1.000 ST 0000000000 0000000000  

 4 5.011-883.0 Plate pedal 1.000 ST 0000000000 0000000000 BLACK

 4 5.011-883.0 Plate pedal 1.000 ST   YELLOW

X-X 5 7.343-005.0 Locking ring 16x1-FST-PHR  DIN 471 1.000 ST 0000000000 0000000000  

X-X 6 6.321-046.0 Coating pedal 2.000 ST 0000000000 0000000000  

 7 7.303-039.0 Screw M5x16 -St-A2R  (In6Rd) 2.000 ST 0000000000 0000000000  

X-X 8 7.312-058.0 Washer 5 -A2 ISO 7090 2.000 ST 0000000000 0000000000  

X 9 6.600-308.0 Tachopraph sensor 1.000 ST 0000000000 0000000000  

 10 6.437-561.0 Bowden wire brake right BR/BD 100/250 R 1.000 ST 0000000000 0000000000  

 11 6.437-557.0 Bowden wire brake left 1.000 ST 0000000000 0000000000  

X-X 12 7.343-007.0 Locking ring 20x1,2-FST-RF  DIN 471 2.000 ST 0000000000 0000000000  

X-X 13 6.403-031.0 Plain bearing 20/28 2.000 ST 0000000000 0000000000  

X-X 14 7.312-004.0 Washer 8 -200HV-A3E ISO 7090 4.000 ST    

X-X 15 7.304-399.0 Hexagonal head screw M 8x25-8.8-A2E  ISO 1.000 ST    

 16 7.401-149.0 Ball bearing 608-2RS -Wälzl.St  DIN 625 2.000 ST    

X-X 17 6.330-091.0 Extension spring 1.000 ST    

X-X 18 7.306-044.0 Cylinder head screw M8x35 -8.8-A2E  ISO4 1.000 ST    

X-X 19 7.306-022.0 Cylinder head screw M 6x20-8.8-A2E ISO47 2.000 ST    

 20 7.304-395.0 Hexagonal head screw M8x16-8.8-A2E  ISO 1.000 ST    

X-X 21 7.311-427.0 Hexagon nut M8 -04-A2E  ISO 10511 2.000 ST    

 22 7.312-261.0 Washer 8 -100HV-A3E ISO 7094 2.000 ST    

 23 5.056-157.0 Angle plate 2.000 ST    

X 24 7.312-002.0 Washer 5-200HV-A3E ISO 7090 2.000 ST    

Page 18



21 Pedal (0.163-998.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

X 25 7.306-443.0 Cylinder head screw M5x12-4.8-A2E  ISO 1 2.000 ST    

X-X 26 7.311-074.0 Hexagon nut M 2-8-A2E ISO 4032 2.000 ST    

X 27 6.635-560.0 Micro switch with roller lever IP 67 1.000 ST    

X-X 28 7.311-074.0 Hexagon nut M 2-8-A2E ISO 4032 2.000 ST    

X-X 29 7.306-045.0 Screw M2x20 -8.8-A2R  (In6Rd) 2.000 ST    

 30 6.368-396.0 Ram protection 100/250 1.000 ST    

X 31 6.385-783.0 Plug 1.000 ST    

Page 19



22 Rear wheel (0.163-958.0)

Page 20



22 Rear wheel (0.163-958.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

X 1 6.435-248.0 Wheel complete 2.000 ST   ANTI-STRIP

 2 6.467-014.0 Wheel brake left 1.000 ST 0000000000 0000000000  

 3 6.467-013.0 Wheel brake right 1.000 ST 0000000000 0000000000  

 4 7.311-012.0 Wheel nut A M12X1,5-8-A2E  DIN74361 8.000 ST 0000000000 0000000000  

X-X 5 7.306-043.0 Cylinder head screw M8x30 -8.8-A2E  ISO 8.000 ST 0000000000 0000000000  

X-X 6 7.312-004.0 Washer 8 -200HV-A3E ISO 7090 8.000 ST 0000000000 0000000000  

 9 7.401-029.0 Taper roller bearing 30206-Wae.St.  DIN 2.000 ST 0000000000 0000000000  

 10 6.330-172.0 Spring brake drum 2.000 ST 0000000000 0000000000  

X-X 11 6.437-456.0 Brake shoe 2.000 ZSA 0000000000 0000000000  

X 12 7.401-304.0 Taper roller bearing 30204 -Wälzl.St  DI 2.000 ST 0000000000 0000000000  

 13 6.312-108.0 Washer brake drum only for replacement 2.000 ST 0000000000 0000000000  

 14 7.311-045.0 Castle nut M16x1,5-8-A3E  DIN 935 2.000 ST 0000000000 0000000000  

X-X 15 7.316-347.0 Cotter 3,2x25-St-A2E  ISO 1234 2.000 ST 0000000000 0000000000  

 16 6.368-335.0 Cap brake drum only for replacement 2.000 ST 0000000000 0000000000  

 17 4.040-402.0 Closing panel rear 1.000 ST 0000000000 0000000000  

X-X 18 5.515-096.0 Roller 12.000 ST 0000000000 0000000000  

X-X 19 7.343-047.0 Lock washer 10-FST-A2E  DIN 6799 8.000 ST 0000000000 0000000000  

X 20 5.317-103.0 Bolt 4.000 ST 0000000000 0000000000  

Page 21



30 Steering (0.109-177.0)

Pos Name Qty. Unit var. information

31 Steering 1.000 ST VERSION 1

32 Steering 1.000 ST VERSION 2

Page 22



31 Steering (0.163-959.0)

Page 23



31 Steering (0.163-959.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information Footnote text

 1 6.435-253.0 Steering wheel 1.000 ST 0000000000 0000000000  VERSION 1

X 1 6.435-814.0 Steering wheel with handle 1.000 ST    VERSION 2

 2 6.368-217.0 Cap 1.000 ST 0000000000 0000000000  VERSION 1

X-X 2 6.640-353.0 Cap steering wheel KÄRCHER 1.000 ST    VERSION 2

X-X 3 6.640-354.0 Handle 1.000 ST    VERSION 2

X-X 3 6.321-142.0 Handhold 1.000 ST 0000000000 0000000000  VERSION 1

X-X 4 7.312-004.0 Washer 8 -200HV-A3E ISO 7090 5.000 ST 0000000000 0000000000  VERSION 1

X-X 5 7.311-510.0 Hexagon nut M 8-8-A2E  ISO 7040 1.000 ST 0000000000 0000000000  VERSION 1

 6 6.439-196.0 Steering pillar BR/BD 100-250 R 1.000 ST 0000000000 0000000000   

X-X 7 7.304-414.0 Hexagonal head screw M10x20-8.8-A3E ISO 4.000 ST 0000000000 0000000000   

X-X 8 7.312-005.0 Washer 10-200HV-A3E ISO 7090 4.000 ST 0000000000 0000000000   

X-X 9 6.435-768.0 Tire for wheel drive motor mit V-Profil 1.000 ST    with V-profile

X 9 6.435-737.0 Tire 1.000 ST    without profile

X 10 7.311-052.0 Castle nut M16x1,5 -17H-A3E  DIN937 1.000 ST 0000000000 0000000000   

X-X 11 7.316-352.0 Cotter 4x36 -St-A2E  ISO 1234 1.000 ST 0000000000 0000000000   

 12 5.352-099.0 Gear wheel M=2,5 / Z=12 1.000 ST 0000000000 0000000000   

X-X 13 7.304-521.0 Hexagonal head screw M 6x16-A4-70  ISO 4 7.000 ST 0000000000 0000000000   

 14 5.008-412.0 Plate segment steering 1.000 ST 0000000000 0000000000   

X-X 15 7.304-433.0 Hexagonal head screw M12x25-8.8-A3E  ISO 4.000 ST 0000000000 0000000000   

 16 7.312-169.0 Toothed lock washer A13-FST-A3E  DIN 679 4.000 ST 0000000000 0000000000   

X-X 17 7.304-400.0 Hexagonal head screw M 8x30-8.8-A2E  ISO 4.000 ST 0000000000 0000000000   

 18 6.647-014.0 Wire protecting sleeve 1.000 ST 0000000000 0000000000   

 19 6.394-210.0 Cover 1.000 ST 0000000000 0000000000   

 20 7.310-100.0 Slotted nut KM8-ST-8  DIN 981 1.000 ST 0000000000 0000000000   

 21 7.343-700.0 Locking plate MB8 -St  DIN 5406 1.000 ST 0000000000 0000000000   

Page 24



31 Steering (0.163-959.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information Footnote text

 22 5.122-197.0 Flange 1.000 ST 0000000000 0000000000   

 23 7.401-092.0 Ball bearing 7208 B-WAELZLAGST DIN  628 2.000 ST 0000000000 0000000000   

 24 7.777-999.0 Stockpiling discontinued 1.000 ST 0000000000 0000000000   

 25 4.250-076.0 Flanged bearing complete 1.000 ST 0000000000 0000000000   

 26 6.613-098.0 Wheel drive motor RI 1.000 ST     

Position text: //1.480-311/-313/-321/-322/-411/-421.0

 26 6.613-093.0 Wheel drive motor BR100/250 R 1.000 ST     

Position text: //1.480-111/-113/-121/-122/-211/-221.0

 26 6.613-109.0 Wheel drive motor 8 km/h 1.000 ST     

Position text: //1.480-111/-113/-121/-122/-211/-221.0

 27 6.610-296.0 Carbon brush set for wheel drive motor E 1.000 ST   B = 32mm  

 27 6.610-273.0 Carbon brush set 1.000 ST   B = 25mm  

X-X 27 6.610-238.0 Carbon brush set 1.000 ST   B = 20mm  

 28 6.467-044.0 Brake wheel drive motor 1.000 ST     

X-X 29 7.343-097.0 Snap ring SP215 -FSt  DIN 5417 1.000 ST     

 30 4.645-152.0 Set of gaskets complete wheel drive moto 1.000 ST     

 31 6.439-203.0 Bellows replacement 1.000 ST     

X-X 32 7.318-065.0 Parallel key 5x5x14-C45R  DIN 6885 1.000 ST     

X 33 6.467-052.0 Brake pulley only for replacement 1.000 ST     

Position text: 6.613-093.0

X 34 6.550-038.0 Anchor wheel drive motor only for replac 1.000 ST     

Position text: 6.613-093.0

 35 7.401-113.0 Ball bearing 6006-2RS Wälzl.St  DIN 625 1.000 ST     

Position text: 6.613-093.0

X-X 36 7.401-133.0 Ball bearing 6004-2RS -Wälzl.St  DIN 625 1.000 ST     

Position text: 6.613-093.0

Page 25



32 Steering (0.109-178.0)

Page 26



32 Steering (0.109-178.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

 1 6.435-253.0 Steering wheel 1.000 ST 0000000000 0000000000 VERSION 1

X 1 6.435-814.0 Steering wheel with handle 1.000 ST   VERSION 2

X-X 2 6.640-353.0 Cap steering wheel KÄRCHER 1.000 ST   VERSION 2

 2 6.368-217.0 Cap 1.000 ST 0000000000 0000000000 VERSION 1

X-X 3 6.321-142.0 Handhold 1.000 ST 0000000000 0000000000 VERSION 1

X-X 3 6.640-354.0 Handle 1.000 ST   VERSION 2

X-X 4 7.312-004.0 Washer 8 -200HV-A3E ISO 7090 5.000 ST 0000000000 0000000000 VERSION 1

X-X 5 7.311-510.0 Hexagon nut M 8-8-A2E  ISO 7040 1.000 ST 0000000000 0000000000 VERSION 1

 6 6.439-196.0 Steering pillar BR/BD 100-250 R 1.000 ST 0000000000 0000000000  

X-X 7 7.304-414.0 Hexagonal head screw M10x20-8.8-A3E ISO 4.000 ST 0000000000 0000000000  

X-X 8 7.312-005.0 Washer 10-200HV-A3E ISO 7090 4.000 ST 0000000000 0000000000  

X-X 9 6.435-813.0 Wheel for three-phase drive 1.000 ST    

 9 6.435-855.0 - 1.000 ST    

X 10 7.311-052.0 Castle nut M16x1,5 -17H-A3E  DIN937 1.000 ST 0000000000 0000000000  

X-X 11 7.316-352.0 Cotter 4x36 -St-A2E  ISO 1234 1.000 ST 0000000000 0000000000  

 12 5.352-099.0 Gear wheel M=2,5 / Z=12 1.000 ST 0000000000 0000000000  

X-X 13 7.304-521.0 Hexagonal head screw M 6x16-A4-70  ISO 4 7.000 ST 0000000000 0000000000  

 14 5.008-412.0 Plate segment steering 1.000 ST 0000000000 0000000000  

X-X 15 7.304-435.0 Hexagonal head screw M12x30-8.8-A3E  ISO 4.000 ST 0000000000 0000000000  

 16 7.312-169.0 Toothed lock washer A13-FST-A3E  DIN 679 4.000 ST 0000000000 0000000000  

X-X 17 7.304-400.0 Hexagonal head screw M 8x30-8.8-A2E  ISO 4.000 ST 0000000000 0000000000  

 18 6.647-014.0 Wire protecting sleeve 1.000 ST 0000000000 0000000000  

 19 6.394-210.0 Cover 1.000 ST 0000000000 0000000000  

 20 7.310-100.0 Slotted nut KM8-ST-8  DIN 981 1.000 ST 0000000000 0000000000  

 21 7.343-700.0 Locking plate MB8 -St  DIN 5406 1.000 ST 0000000000 0000000000  

Page 27



32 Steering (0.109-178.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

 22 5.122-197.0 Flange 1.000 ST 0000000000 0000000000  

 23 7.401-092.0 Ball bearing 7208 B-WAELZLAGST DIN  628 2.000 ST 0000000000 0000000000  

 24 7.777-999.0 Stockpiling discontinued 1.000 ST 0000000000 0000000000  

 25 4.250-076.0 Flanged bearing complete 1.000 ST 0000000000 0000000000  

 26 4.613-002.0 Wheel drive motor 3-phase-current comple 1.000 ST    

Position text: 1.480-111.0 /-112.0 /-113.0 / -114.0 / -115.0 / -121.0 / -122.0 / -123.0 / -124.0 / -211.0 / -212.0 / -213.0 / -221.0 / -222.0 / -311.0 / -313.0 / -314.0 / -321.0 / -322.0 / -323.0 / -324.0 / -411.0 / -412.0 / -421.0 /

-422.0

X 27 4.645-375.0 Set of gaskets wheel drive motor only fo 1.000 ST    

 31 6.439-203.0 Bellows replacement 1.000 ST    

X-X 32 7.318-065.0 Parallel key 5x5x14-C45R  DIN 6885 1.000 ST    

X 33 7.306-261.0 Screw M8x30 -10.9-A3E  ISO 4762 6.000 ST    

X-X 34 6.343-125.0 Lock washer 6.000 ST    

 35 6.467-049.0 Brake three-phase drive BR/BD 100-120/25 1.000 ST    

Page 28



40 Seat (0.163-960.0)

Page 29



40 Seat (0.163-960.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

 1 6.373-874.0 Seat with sensor 1.000 ST 0000000000 0000000000  

 2 4.880-062.0 Spare part set seat comfort 1.000 ST    

 8 6.373-869.0 Rail left / right seat 2.000 ST 0000000000 0000000000  

X-X 9 7.311-382.0 Cap nut M10-6-A3E  DIN 1587 2.000 ST 0000000000 0000000000  

X-X 10 7.312-005.0 Washer 10-200HV-A3E ISO 7090 6.000 ST 0000000000 0000000000  

X-X 11 7.304-397.0 Hexagonal head screw M8x20-8.8-A2E  ISO 4.000 ST 0000000000 0000000000  

 12 7.304-415.0 Hexagonal head screw M10x25-8.8-A3E ISO 4.000 ST 0000000000 0000000000  

 14 7.305-031.0 Countersunk screw M6x16-8.8-A2R  (In6Rd) 8.000 ST 0000000000 0000000000  

X-X 15 6.997-056.0 Hinge 2.000 ST 0000000000 0000000000  

 16 7.305-105.0 Countersunk screw M10x16 -8.8-A2K  ISO 1 2.000 ST 0000000000 0000000000  

X-X 17 7.312-004.0 Washer 8 -200HV-A3E ISO 7090 2.000 ST 0000000000 0000000000  

 18 7.311-337.0 Cap nut M 8-5-A2J  DIN  917 2.000 ST 0000000000 0000000000  

 19 4.481-223.0 Lever 1.000 ST 0000000000 0000000000  

X 20 7.305-639.0 Countersunk screw M8x20-A2-70  ISO 10642 1.000 ST 0000000000 0000000000  

X-X 21 7.311-427.0 Hexagon nut M8 -04-A2E  ISO 10511 1.000 ST 0000000000 0000000000  

 22 5.008-506.0 Cover plate battery 1.000 ST    

X 23 6.368-018.0 Edge protection 1.000 M 0000000000 0000000000 TO ORDER AS CUT GOODS

X-X 24 7.306-218.0 Screw M 8x16-A2-70 DIN 7984 4.000 ST    

X-X 25 7.312-022.0 Serrated lock washer A8,4-1.4310  DIN679 4.000 ST    

X-X 26 7.312-017.0 Washer 8-A2 ISO 7089 4.000 ST    

X-X 27 7.311-068.0 Hexagon nut M 8-A2-70  ISO 4032 4.000 ST    

 28 7.306-094.0 Screw M6x25 -8.8-R3R  (In6Rd) 1.000 ST    

Page 30



50 Battery (0.165-935.0)

Pos Name Qty. Unit

51 Battery 1.000 ST

52 Water filling system battery 1.000 ST

Page 31



51 Battery (0.162-743.0)

Page 32



51 Battery (0.162-743.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr.

 1 6.654-136.0 Battery 36V 1.000 ST 0000000000 0000000000

 2 7.777-999.0 Stockpiling discontinued 1.000 ST 0000000000 0000000000

 3 6.654-208.0 Plug BAT SBE 160 1.000 ST   

Position text: //1.480-112/ -212/ -312.0

X 3 6.649-431.0 Connection cable BR/BD 100/250 1.000 ST 0000000000 0000000000

X 4 6.649-129.0 Charging cable complete 1.000 ST 0000000000 0000000000

X-X 5 7.306-118.0 Screw M 6x35 -8.8-R3R  (In6Rd) 2.000 ST 0000000000 0000000000

X-X 6 6.648-298.0 Cable black 10,0mm²x300mm 1.000 ST   

Position text: //1.480-112/ -212/ -312.0

 7 6.649-430.0 Strain relief SBE 160/SBX175 3.000 ST   

 8 6.650-248.0 Power cable only for replacement 1.000 ST   

 9 6.654-295.0 Battery charger 36V 65A 1.000 ST   

Page 33



52 Water filling system battery (0.165-934.0)

Page 34



52 Water filling system battery (0.165-934.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit Footnote text

 1 6.392-926.0 Hose coupling only for replacement 1.000 ST  

X 2 6.413-561.0 Plug water filling 1.000 ST QUANTITY ACCORDING TO DEMAND

 3 6.392-927.0 Hose only for replacement 6x1,5mm 1.000 M TO ORDER AS CUT GOODS

 4 6.392-943.0 Plug 1.000 ST  

 5 6.392-925.0 T-Hose nozzle only for replacement 1.000 ST  

 6 6.413-562.0 Stop cock 1.000 ST  

 7 6.635-612.0 Flow monitor 1.000 ST  

X 8 6.392-942.0 Hose coupling 1.000 ST  

Page 35



60 Lever (0.163-963.0)

Page 36



60 Lever (0.163-963.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

X-X 1 7.304-034.0 Hexagonal head screw M12x120-A2-70  ISO 2.000 ST 0000000000 0000000000  

 2 7.312-008.0 Washer 12-200HV-A3E ISO 7090 10.000 ST 0000000000 0000000000  

X-X 3 7.311-515.0 Hexagon nut M12-8-A2E  ISO 7040 5.000 ST 0000000000 0000000000  

X-X 4 7.306-104.0 Cylinder head screw M12x110- 10.9-A3E  I 2.000 ST 0000000000 0000000000  

 5 6.330-229.0 Pressure spring 2.000 ST 0000000000 0000000000  

 6 4.043-324.0 Holder head frame 1.000 ST 0000000000 0000000000  

 7 4.043-325.0 Holder head lever 1.000 ST 0000000000 0000000000  

X-X 8 6.413-393.0 Extension spring 4.000 ST 0000000000 0000000000  

 9 4.043-326.0 Holder head 1.000 ST 0000000000 0000000000  

X-X 10 7.343-047.0 Lock washer 10-FST-A2E  DIN 6799 4.000 ST 0000000000 0000000000  

 11 5.317-127.0 Bolt mechanical spring 2.000 ST 0000000000 0000000000  

X-X 12 7.316-209.0 Bolt B10,0x55-ST-A2E  ISO 2341 1.000 ST 0000000000 0000000000  

X-X 13 7.316-450.0 Spring clip 3,2-DR-vz  DIN11024 1.000 ST 0000000000 0000000000  

X-X 14 7.312-263.0 Washer 12-100HV-A3E  ISO7094 2.000 ST 0000000000 0000000000  

X 15 5.116-140.0 Sleeve 2.000 ST 0000000000 0000000000  

X-X 17 6.613-310.0 Hoisting motor 36V 50mm 1.000 ST 0000000000 0000000000  

 18 7.304-434.0 Hexagonal head screw M12x90-8.8-A3E  ISO 1.000 ST 0000000000 0000000000  

 19 6.368-421.0 Edge protection 4-8 mm 1.000 M   TO ORDER AS CUT GOODS

X-X 20 6.388-608.0 Tightening strap 1.000 ST    

Page 37



70 Lifting (0.163-964.0)

Page 38



70 Lifting (0.163-964.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

X-X 6 7.312-004.0 Washer 8 -200HV-A3E ISO 7090 2.000 ST    

 7 7.312-167.0 Toothed lock washer A6,4-FSt-A3E  DIN 67 2.000 ST    

X 8 4.043-327.0 Holder suction bar 1.000 ST 0000000000 0000000000  

X-X 9 7.343-304.0 Lock washer 15 -A2  DIN 6799 2.000 ST 0000000000 0000000000  

X-X 10 6.403-031.0 Plain bearing 20/28 2.000 ST 0000000000 0000000000  

 11 5.116-105.0 Bolt suction beam retraction 1.000 ST 0000000000 0000000000  

X 12 6.613-330.0 Hoisting motor 36V 44mm 1.000 ST 0000000000 0000000000  

X-X 13 6.330-253.0 Extension spring 1.000 ST 0000000000 0000000000  

X-X 14 7.311-510.0 Hexagon nut M 8-8-A2E  ISO 7040 2.000 ST 0000000000 0000000000  

 15 7.306-075.0 Cylinder head screw M 8x 40-8.8-A2E  ISO 1.000 ST 0000000000 0000000000  

X 16 7.311-512.0 Hexagon nut M 6-8-A2E  ISO 7040 1.000 ST 0000000000 0000000000  

 17 7.306-024.0 Cylinder head screw M6x30 -8.8-A2E  ISO4 1.000 ST 0000000000 0000000000  

 18 6.343-132.0 Lock washer 8 2.000 ST 0000000000 0000000000  

X-X 19 5.048-234.0 Rocker suction bar 1.000 ST 0000000000 0000000000  

X-X 20 6.310-180.0 Wing nut M6 2.000 ST   GREY

X-X 20 6.310-180.0 Wing nut M6 2.000 ST 0000000000 0000000000 BLACK

X-X 21 7.312-003.0 Washer 6 -200HV-A3E ISO 7090 2.000 ST 0000000000 0000000000  

X-X 22 7.303-139.0 Saucer-head screw M6x20 -A2  DIN 603 2.000 ST 0000000000 0000000000  

X 23 5.059-528.0 Sheet metal component 1.000 ST 0000000000 0000000000  

 24 7.304-408.0 Hexagonal head screw M 8x80-8.8-A2E  ISO 1.000 ST 0000000000 0000000000  

X 25 7.306-071.0 Screw M5x10 -8.8-R2R  (In6Rd) 1.000 ST 0000000000 0000000000  

X-X 26 5.107-202.0 Bar 1.000 ST 0000000000 0000000000  

X 27 6.645-013.0 Distribution box 1.000 ST 0000000000 0000000000  

X 28 6.648-344.0 Cable gland grey M20X1,5 6.000 ST 0000000000 0000000000  

 29 6.648-416.0 Locknut black M20 6.000 ST 0000000000 0000000000  

Page 39



70 Lifting (0.163-964.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

X-X 30 6.413-396.0 Extension spring 2.000 ST 0000000000 0000000000  

Page 40



80 Piping (0.163-980.0)

Pos Name Qty. Unit from ser.nr. up to ser.nr.

81 Valve 1.000 ST 0000000000 0000000000

82 Pump 1.000 ST 0000000000 0000000000

Page 41



81 Valve (0.163-981.0)

Page 42



81 Valve (0.163-981.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

X-X 0 4.580-756.0 Conversion kit ball valve electrically 1.000 ST   VERSION 2

 1 5.820-075.0 Cable 1.000 ST 0000000000 0000000000  

 2 6.682-674.0 Circuit board 1.000 ST 0000000000 0000000000  

 3 7.311-000.0 Hexagon nut M3 -8-A2E  ISO 4032 3.000 ST    

 4 7.312-011.0 Washer 3-200HV-A2E ISO 7092 3.000 ST    

 5 5.032-536.0 Adapter 1.000 ST 0000000000 0000000000  

 6 4.623-467.0 Motor complete ball valve 1.000 ST 0000000000 0000000000  

X-X 7 7.303-107.0 Screw 5x16 -10.9-P2R  (K-In6Rd) 7.000 ST 0000000000 0000000000  

 8 6.388-752.0 Hose stem DN13 2.000 ST 0000000000 0000000000  

X-X 9 6.641-474.0 Cable tape 8-210 4.000 ST 0000000000 0000000000  

X-X 10 6.388-248.0 Hose DN12,5 1.000 M 0000000000 0000000000 TO ORDER AS CUT GOODS

X-X 11 6.389-898.0 Hose stem 2.000 ST 0000000000 0000000000  

X-X 12 6.412-289.0 Ball valve 1.000 ST 0000000000 0000000000  

 13 5.044-325.0 Holder ball valve 1.000 ST 0000000000 0000000000  

 14 7.312-045.0 Washer 6-200HV-P4E ISO 7089 1.000 ST 0000000000 0000000000  

 15 7.303-047.0 Screw M6x16 -St-R3R (In6Rd) 1.000 ST 0000000000 0000000000  

 16 2.884-162.0 Spare part set 1.000 ST 0000000000 0000000000  

X-X 17 7.306-211.0 Screw M 4x25-A2-70 (IN6RD) 2.000 ST 0000000000 0000000000  

 18 7.311-028.0 Hexagon nut M 4-04-A2E  ISO 4035 2.000 ST 0000000000 0000000000  

 19 7.303-129.0 Screw 4x16 -10.9-R2R  (K-In6Rd) 2.000 ST 0000000000 0000000000  

 20 5.050-120.0 Frame ball valve electrically 1.000 ST 0000000000 0000000000  

 21 6.648-230.0 Wire protecting sleeve 2.000 ST 0000000000 0000000000  

 22 5.006-796.0 Plate left 1.000 ST 0000000000 0000000000  

 23 6.303-318.0 Screw 3,5x12-10.9-R2R (IN6RD) 2.000 ST 0000000000 0000000000  

 24 6.373-319.0 Cable clamp R 8 1.000 ST 0000000000 0000000000  

Page 43



81 Valve (0.163-981.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

 25 5.032-761.0 Elbow connector ball valve 1.000 ST 0000000000 0000000000  

 26 6.648-064.0 Cable bushing 1.000 ST 0000000000 0000000000  

 27 7.303-095.0 Screw 4x 12-ST-10.9-R2R (IN6RD) 4.000 ST 0000000000 0000000000  

 28 6.648-847.0 Cable 1.000 ST 0000000000 0000000000  

 29 5.064-135.0 Housing ball valve 1.000 ST 0000000000 0000000000  

X-X 30 4.464-020.0 Ball valve electrically complete 1.000 ST    

X-X 31 7.306-191.0 Screw M6x10 -A2-70  (In6Rd) 2.000 ST    

X-X 32 7.312-020.0 Serrated lock washer A6,4-1.4310  DIN679 2.000 ST    

Page 44



82 Pump (0.163-982.0)

Page 45



82 Pump (0.163-982.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

X-X 1 6.907-203.0 Filter fresh water 1.000 ST   GREY

X-X 1 6.906-703.0 Filter fresh water 1.000 ST 0000000000 0000000000 BLACK

X 2 4.540-145.0 Pump 3/4" 1.000 ST 0000000000 0000000000  

X-X 3 6.413-539.0 Stop cock G 1/2" 1.000 ST   GREY

X-X 3 6.413-378.0 Stop cock R 1/2 zoll 1.000 ST 0000000000 0000000000 YELLOW

X-X 4 6.390-324.0 Hose DN15 1.000 M 0000000000 0000000000 TO ORDER AS CUT GOODS

X-X 5 5.443-481.0 Angle bushing 2.000 ST 0000000000 0000000000  

X-X 6 6.387-878.0 Double nipple N8-1/2"-2.1096 1.000 ST 0000000000 0000000000  

X-X 7 6.389-692.0 Hose stem 1/2" 1.000 ST 0000000000 0000000000  

X 8 6.388-628.0 Elbow connector 1/2" 2.000 ST 0000000000 0000000000  

X-X 9 6.388-248.0 Hose DN12,5 1.000 M 0000000000 0000000000 TO ORDER AS CUT GOODS

X 10 6.391-337.0 Suction hose 350mm 1.000 ST 0000000000 0000000000  

X-X 11 6.391-338.0 Hose 1.000 ST 0000000000 0000000000  

 12 6.385-595.0 T-Piece PVC 40 1.000 ST 0000000000 0000000000  

X-X 13 6.388-563.0 Hose clip 6.000 ST 0000000000 0000000000  

X-X 14 6.641-474.0 Cable tape 8-210 8.000 ST    

X-X 15 7.373-022.0 Hose clip A-16-27x9 -W2-2  DIN3017 1.000 ST    

 16 7.304-099.0 Hexagonal head screw M 8x90-8.8-A2E  ISO 2.000 ST    

X-X 17 7.312-004.0 Washer 8 -200HV-A3E ISO 7090 4.000 ST    

X 18 7.311-004.0 Hexagon nut M8 -8-A3E  ISO 4032 2.000 ST    

Page 46



90 Power brush BR (0.163-961.0)

Pos Name Qty. Unit from ser.nr. up to ser.nr.

91 Individual parts 1.000 ST 0000000000 0000000000

92 Transmission 1.000 ST 0000000000 0000000000

Page 47



91 Individual parts (0.163-993.0)

Page 48



91 Individual parts (0.163-993.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information Footnote text

X-X 1 5.061-294.0 Brush housing BR 120 1.000 ST     

Position text: //1.480-113.0 / -115.0  / -122.0 / -1240/ -313.0 / -322.0 / -324.0

X 1 5.061-030.0 Brush housing 1.000 ST     

Position text: //1.480-111 / -114.0 / -121.0 / -123.0 / -211.0 / -221.0 / -311.0 / -314.0 -321.0 / -323.0 / -411.0 / -421.0

 2 5.070-733.0 Tank refuse BR 100/250 1.000 ST    VERSION 2

Position text: //1.480-111 / -114.0 / -121.0 / -123.0 / -211.0 / -221.0 / -311.0 / -314.0 -321.0 / -323.0 / -411.0 / -421.0

 2 5.070-733.0 Tank refuse BR 100/250 1.000 ST    VERSION 1

Position text: //1.480-111 / -114.0 / -121.0 / -123.0 / -211.0 / -221.0 / -311.0 / -314.0 -321.0 / -323.0 / -411.0 / -421.0

 2 5.070-720.0 Sweep drawer BR 120 1.000 ST     

Position text: //1.480-113.0 / -115.0  / -122.0 / -1240/ -313.0 / -322.0 / -324.0

X-X 3 5.044-714.0 Retainer plate transmission 2.000 ST 0000000000 0000000000   

X-X 4 7.312-017.0 Washer 8-A2 ISO 7089 16.000 ST 0000000000 0000000000   

X-X 5 7.306-218.0 Screw M 8x16-A2-70 DIN 7984 24.000 ST 0000000000 0000000000   

X-X 6 5.056-010.0 Rocker BR-VS 2.000 ST 0000000000 0000000000   

 7 6.273-037.0 Seal string cellular rubber 3 1.000 M 0000000000 0000000000  TO ORDER AS CUT GOODS

X-X 8 5.006-824.0 Cover plate transmission 2.000 ST 0000000000 0000000000   

X-X 9 7.303-037.0 Screw M5x10 -St-P2R  (In6Rd) 10.000 ST 0000000000 0000000000   

X-X 10 5.044-705.0 Holder-up right 1.000 ST 0000000000 0000000000   

X-X 11 5.058-907.0 Sheet metal component apron right 1.000 ST 0000000000 0000000000   

X-X 12 4.007-057.0 Plate sealing lip complete 1.000 ST 0000000000 0000000000   

X-X 13 5.394-774.0 Splash guard reinforced BR 2.000 ST    OIL RESISTANT

X-X 14 4.007-056.0 Plate complete 1.000 ST 0000000000 0000000000   

X-X 15 7.306-182.0 Pan head screw M5x16 -A2-70 ISO 14583 10.000 ST 0000000000 0000000000   

X-X 16 5.044-704.0 Holder-up left 1.000 ST 0000000000 0000000000   

X-X 17 5.058-906.0 Sheet metal component apron left 1.000 ST 0000000000 0000000000   

Page 49



91 Individual parts (0.163-993.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information Footnote text

X-X 18 5.116-070.0 Bolt deflector roll 6.000 ST 0000000000 0000000000   

X-X 19 7.343-205.0 Lock washer 9-St-A2E  DIN 6799 12.000 ST 0000000000 0000000000   

X-X 20 5.515-096.0 Roller 2.000 ST 0000000000 0000000000   

X-X 21 5.379-027.0 Rubber bushing rubber 1.000 ST 0000000000 0000000000   

X 22 5.032-488.0 Tube intake fresh water 1.000 ST     

Position text: //1.480-111 / -114.0 / -121.0 / -123.0 / -211.0 / -221.0 / -311.0 / -314.0 -321.0 / -323.0 / -411.0 / -421.0

 22 5.033-107.0 Tube intake fresh water 1.000 ST     

Position text: //1.480-113.0 / -115.0  / -122.0 / -1240/ -313.0 / -322.0 / -324.0

X 23 5.008-378.0 Plate rubber bushing rubber 1.000 ST 0000000000 0000000000   

X-X 24 7.303-104.0 Screw 5x16 -A2-70 (IN6RD) 10.000 ST 0000000000 0000000000   

X-X 25 6.310-181.0 Wing nut grey M8 4.000 ST    GREY

X-X 25 6.310-128.0 Wing nut M 8 4.000 ST 0000000000 0000000000  BLACK

X-X 26 7.312-268.0 Washer 8 -A2  ISO 7094 4.000 ST 0000000000 0000000000   

X-X 27 7.307-356.0 Threaded pin M 8 x 30-A2-21H  ISO 4029 4.000 ST 0000000000 0000000000   

X-X 28 6.388-248.0 Hose DN12,5 1.000 M 0000000000 0000000000  TO ORDER AS CUT GOODS

X-X 29 6.641-474.0 Cable tape 8-210 2.000 ST 0000000000 0000000000   

X 30 6.643-840.0 Strip terminal 2.000 ST 0000000000 0000000000 (+7.306-067.0)  

 31 5.008-202.0 Cover plate electric box 1.000 ST 0000000000 0000000000   

 32 5.008-215.0 Plate tension rod BR 100 / 250 R 2.000 ST 0000000000 0000000000   

X-X 33 7.304-504.0 Hexagonal head screw M8x50-A2-70  ISO 40 2.000 ST 0000000000 0000000000   

X-X 34 7.311-514.0 Hexagon nut M 8-A2-70  ISO 7040 7.000 ST 0000000000 0000000000   

 35 5.008-516.0 Plate 1.000 ST 0000000000 0000000000   

 36 5.008-515.0 Plate 1.000 ST 0000000000 0000000000   

 37 5.008-379.0 Bracket head BR 1.000 ST 0000000000 0000000000   

X-X 39 7.306-144.0 Cylinder head screw M 8x20-A2-70  ISO 47 1.000 ST 0000000000 0000000000   

Page 50



91 Individual parts (0.163-993.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information Footnote text

X-X 40 7.312-022.0 Serrated lock washer A8,4-1.4310  DIN679 13.000 ST 0000000000 0000000000   

X-X 41 7.311-423.0 Hexagon nut M10 -04-A2E  ISO 10511 3.000 ST 0000000000 0000000000   

X-X 42 7.312-066.0 Washer 10 -A2 ISO 7090 6.000 ST 0000000000 0000000000   

 43 7.312-285.0 Washer 10 -200HV-A2E  ISO7093-1 2.000 ST 0000000000 0000000000   

 44 7.304-415.0 Hexagonal head screw M10x25-8.8-A3E ISO 5.000 ST 0000000000 0000000000   

X-X 45 5.332-344.0 Helical spring 4.000 ST     

X-X 46 7.312-289.0 Washer 8 -A2  ISO 7093-1 14.000 ST     

X-X 47 7.312-075.0 Washer 12-CuZn ISO 7092 8.000 ST     

 48 7.303-125.0 Countersunk screw 4x16 -10.9-R2R  (In6Rd 4.000 ST    VERSION 2

Position text: //1.480-111 / -114.0 / -121.0 / -123.0 / -211.0 / -221.0 / -311.0 / -314.0 -321.0 / -323.0 / -411.0 / -421.0

 49 5.009-153.0 Angle plate BR 100/250 1.000 ST    VERSION 2

Position text: //1.480-111 / -114.0 / -121.0 / -123.0 / -211.0 / -221.0 / -311.0 / -314.0 -321.0 / -323.0 / -411.0 / -421.0

 50 5.008-369.0 Plate stiffener long 1.000 ST     

 51 5.009-144.0 Plate right ram protection 1.000 ST     

 52 5.009-145.0 Plate left ram protection 1.000 ST     

Page 51



92 Transmission (0.163-994.0)

Page 52



92 Transmission (0.163-994.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information Footnote text

X 1 6.613-291.0 Direct current motor 2.000 ST 0000000000 0000000000   

X 2 6.610-250.0 Carbon brush set 2.000 ST 0000000000 0000000000   

X 3 5.625-431.0 Belt pulley Z=19/5M 2.000 ST 0000000000 0000000000   

X-X 4 6.348-400.0 Toothed belt HTD 500-5M-25 2.000 ST 0000000000 0000000000   

X-X 5 7.343-015.0 Locking ring 15x1-FST-RF  DIN 471 2.000 ST 0000000000 0000000000   

X-X 6 5.625-432.0 Belt pulley Z 43/5M 2.000 ST 0000000000 0000000000   

X-X 7 7.401-134.0 Ball bearing 6203-2RS-WAELZLAGST DIN 625 4.000 ST 0000000000 0000000000   

X-X 8 5.112-735.0 Sleeve 2.000 ST 0000000000 0000000000   

X-X 9 6.363-234.0 Joint ring 2.000 ST 0000000000 0000000000   

X-X 10 7.318-005.0 Parallel key 5x5x28-C45R  DIN 6885 2.000 ST 0000000000 0000000000   

X 11 5.100-250.0 Shaft transmission BR 100-250 R 2.000 ST    VERSION 1

X-X 11 5.100-518.0 Driveshaft BR 100-250 R 1.000 ST    VERSION 2

X-X 12 6.906-995.0 Roller brush green - BR 100 2.000 ST   L=914mm VERSION 2

X-X 12 6.906-996.0 Roller brush black - BR 100 2.000 ST   L=914mm VERSION 2

X 12 6.906-994.0 Roller brush orange - BR 100 2.000 ST   L=914mm VERSION 2

X 12 6.906-854.0 Roller brush orange 2.000 ST   L=1118mm VERSION 2

X-X 12 6.906-855.0 Roller brush white 2.000 ST   L=1118mm VERSION 2

X-X 12 6.906-853.0 Roller brush red 2.000 ST   L=1118mm VERSION 2

X-X 12 6.906-757.0 Roller brush BR 100-250 R 2.000 ST   VERSION1/L=909mm GREEN

X 12 6.906-667.0 Roller brush white (old colour black) 2.000 ST   L=914mm VERSION 1

 12 6.906-669.0 Roller brush black (old colour grey) 2.000 ST   L=914mm VERSION 1

X-X 12 6.906-993.0 Roller brush white - BR 100 2.000 ST   L=914mm VERSION 2

X-X 12 6.906-600.0 Roller brush red (old colour white) 2.000 ST   L=914mm VERSION 1

X-X 12 6.906-666.0 Roller brush orange (old colour red) 2.000 ST   L=914mm VERSION 1

X 12 6.906-856.0 Roller brush black 2.000 ST   L=1118mm VERSION 2

Page 53



92 Transmission (0.163-994.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information Footnote text

 12 6.906-938.0 Roller brush red - BR 100 2.000 ST   L=914mm VERSION 2

X-X 13 7.401-005.0 Ball bearing 6302-2RS- DIN 6 2.000 ST 0000000000 0000000000   

X-X 14 4.040-376.0 Cover complete 2.000 ST 0000000000 0000000000   

X-X 15 7.306-218.0 Screw M 8x16-A2-70 DIN 7984 4.000 ST 0000000000 0000000000   

X-X 16 6.312-125.0 Washer egde locking washer M8 2.000 ST 0000000000 0000000000   

X 17 7.318-070.0 Parallel key 5x5x20-C45R  DIN 6885-1 2.000 ST 0000000000 0000000000   

X 18 5.116-193.0 Washer 2.000 ST 0000000000 0000000000   

Page 54



100 Power brush BD (0.163-962.0)

Page 55



100 Power brush BD (0.163-962.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information Footnote text

 1 5.069-074.0 Cover head Disc 1.000 ST 0000000000 0000000000   

X-X 2 6.454-198.0 Worm gearing i=20 2.000 ST 0000000000 0000000000   

X 3 6.613-287.0 Direct current motor 2.000 ST 0000000000 0000000000   

X-X 4 6.610-236.0 Carbon brush set 2.000 ST 0000000000 0000000000   

X-X 5 5.122-470.0 Flange worked 2.000 ST 0000000000 0000000000   

 6 7.303-069.0 Screw M 8x25-ST-R3R (IN6RD) 8.000 ST 0000000000 0000000000   

 7 5.100-478.0 Shaft transmission BD 2.000 ST 0000000000 0000000000   

X-X 8 7.318-030.0 Parallel key 6x6x25 -C45R  DIN 6885-1 4.000 ST 0000000000 0000000000   

X-X 9 7.401-173.0 Ball bearing 6204-2RS-WAELZLAGST DIN 625 2.000 ST 0000000000 0000000000   

X-X 10 7.343-115.0 Locking ring 47x1,75 -St-ph  DIN 472 2.000 ST 0000000000 0000000000   

X 11 5.116-141.0 Sleeve 2.000 ST 0000000000 0000000000   

X-X 12 4.122-140.0 Flange complete 2.000 ST 0000000000 0000000000   

X-X 13 7.312-268.0 Washer 8 -A2  ISO 7094 2.000 ST 0000000000 0000000000   

X-X 14 7.304-538.0 Hexagonal head screw M8x16-A4-70  ISO 40 6.000 ST 0000000000 0000000000   

X-X 15 5.337-033.0 Plate spring 6.000 ST 0000000000 0000000000   

X-X 16 7.312-041.0 Serrated lock washer A5,3-1.4310  DIN 67 6.000 ST 0000000000 0000000000   

X-X 17 7.306-213.0 Screw M5x6 -A2-70  (In6Rd) 3.000 ST 0000000000 0000000000   

X-X 18 6.370-970.0 Disc brush red (old colour white) 2.000 ST 0000000000 0000000000   

X 18 6.370-972.0 Disc brush black (old colour grey) 2.000 ST 0000000000 0000000000   

X-X 19 6.388-248.0 Hose DN12,5 1.000 M 0000000000 0000000000  TO ORDER AS CUT GOODS

X-X 20 6.641-474.0 Cable tape 8-210 8.000 ST 0000000000 0000000000   

X-X 21 5.116-106.0 Sleeve 2.000 ST 0000000000 0000000000   

X 22 6.388-908.0 T-Hose nozzle 14 1.000 ST 0000000000 0000000000   

X-X 23 7.303-104.0 Screw 5x16 -A2-70 (IN6RD) 10.000 ST 0000000000 0000000000   

 24 5.116-115.0 Washer 2.000 ST 0000000000 0000000000   

Page 56



100 Power brush BD (0.163-962.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information Footnote text

 25 5.314-125.0 Bolt power brush 2.000 ST 0000000000 0000000000   

X 26 6.643-840.0 Strip terminal 2.000 ST 0000000000 0000000000 (+7.306-067.0)  

 27 5.008-214.0 Plate tension rod BD 100-250 R 2.000 ST 0000000000 0000000000   

X-X 28 7.306-142.0 Cylinder head screw M 8x25-A4-70  ISO 47 5.000 ST 0000000000 0000000000   

X-X 30 7.311-514.0 Hexagon nut M 8-A2-70  ISO 7040 1.000 ST 0000000000 0000000000   

X-X 31 7.343-047.0 Lock washer 10-FST-A2E  DIN 6799 12.000 ST 0000000000 0000000000   

X-X 32 5.110-997.0 Bolt deflector roll 6.000 ST 0000000000 0000000000   

 33 5.058-984.0 Sheet metal component skirting left 1.000 ST 0000000000 0000000000   

X 34 4.007-055.0 Plate sealing lip complete 1.000 ST 0000000000 0000000000   

X-X 35 5.394-773.0 Splash guard reinforced BD 2.000 ST    OIL RESISTANT

X-X 36 7.306-182.0 Pan head screw M5x16 -A2-70 ISO 14583 12.000 ST 0000000000 0000000000   

X-X 38 7.312-289.0 Washer 8 -A2  ISO 7093-1 4.000 ST 0000000000 0000000000   

 39 5.008-517.0 Plate tension rod adjustment BD 1.000 ST 0000000000 0000000000   

 40 5.008-515.0 Plate 1.000 ST 0000000000 0000000000   

 41 5.008-198.0 Plate suspension power brush 1.000 ST 0000000000 0000000000   

X-X 42 7.306-228.0 Cylinder head screw M10x30 -A2-70  ISO 4 2.000 ST 0000000000 0000000000   

X-X 43 7.312-066.0 Washer 10 -A2 ISO 7090 9.000 ST 0000000000 0000000000   

X-X 44 7.311-441.0 Hexagon nut M10-1.4305  ISO 10511 4.000 ST 0000000000 0000000000   

 45 5.058-983.0 Sheet metal component skirting right 1.000 ST 0000000000 0000000000   

X 46 4.007-054.0 Plate sealing lip complete 1.000 ST 0000000000 0000000000   

X-X 47 5.515-096.0 Roller 2.000 ST 0000000000 0000000000   

 48 5.008-199.0 Cover plate electric box BD-Kopf 1.000 ST 0000000000 0000000000   

X-X 49 7.306-120.0 Cylinder head screw M10x40 -A2-70  ISO 4 2.000 ST     

X-X 50 7.312-022.0 Serrated lock washer A8,4-1.4310  DIN679 1.000 ST     

X-X 51 7.306-144.0 Cylinder head screw M 8x20-A2-70  ISO 47 1.000 ST     

Page 57



100 Power brush BD (0.163-962.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information Footnote text

X-X 52 6.371-240.0 Diamond pad green set 5x Ø508 2.000 ST     

X 52 6.371-260.0 Diamond pad white set 5x Ø508 2.000 ST     

X-X 52 6.371-261.0 Diamond pad yellow set 5x Ø508 2.000 ST     

X-X 53 5.332-344.0 Helical spring 4.000 ST     

X-X 54 6.906-334.0 Disk pad 2.000 ST     

Page 58



110 Electronic control (0.164-960.0)

Pos Name Qty. Unit

111 Electronic control R 1.000 ST

112 Electronic control R I 1.000 ST

Page 59



111 Electronic control R (0.164-217.0)

Page 60



111 Electronic control R (0.164-217.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information Footnote text

 1 5.008-203.0 Cover plate electric box 1.000 ST 0000000000 0000000000   

X-X 2 7.306-022.0 Cylinder head screw M 6x20-8.8-A2E ISO47 1.000 ST 0000000000 0000000000   

X 3 7.306-071.0 Screw M5x10 -8.8-R2R  (In6Rd) 2.000 ST 0000000000 0000000000   

X-X 4 7.312-058.0 Washer 5 -A2 ISO 7090 2.000 ST 0000000000 0000000000   

X 5 7.311-002.0 Hexagon nut M5 -8-A2E  ISO 4032 2.000 ST 0000000000 0000000000   

X-X 6 6.286-113.0 Sealing profile 1.000 M 0000000000 0000000000  TO ORDER AS CUT GOODS

X 7 7.311-512.0 Hexagon nut M 6-8-A2E  ISO 7040 1.000 ST 0000000000 0000000000   

X-X 8 6.682-746.0 Control circuit board drive module 1.000 ST 0000000000 0000000000 VERSION 1  

 8 6.682-994.0 Control circuit board drive module 36V 1 1.000 ST   VERSION 2 THREE-PHASE DRIVE ONLY

X-X 9 6.682-747.0 Control circuit board lifting module 1.000 ST 0000000000 0000000000   

X 10 6.682-748.0 Control circuit board accessory module 1.000 ST 0000000000 0000000000   

X-X 11 6.683-174.0 Control circuit board Cleanmodul 1.000 ST 0000000000 0000000000   

X-X 12 6.633-431.0 Relay 1.000 ST 0000000000 0000000000   

X-X 13 6.644-333.0 Fuse 150A 1.000 ST   150A  

X-X 14 6.644-348.0 Nut with flange 2.000 ST 0000000000 0000000000   

X-X 15 7.644-040.0 Fuse insert C30  DIN 72581-3 1.000 ST 0000000000 0000000000   

X-X 16 7.644-007.0 Fuse insert C 7,5  DIN 72581-3 1.000 ST 0000000000 0000000000   

 17 6.644-276.0 Plate 1.000 ST 0000000000 0000000000   

X 18 6.644-275.0 Fuse holder 1.000 ST 0000000000 0000000000   

X-X 19 6.644-279.0 Fuse holder 1.000 ST 0000000000 0000000000   

X-X 20 6.642-120.0 Data cable only for replacement ( Buskab 1.000 ST     

X-X 21 6.630-158.0 Buzzer 1.000 ST 0000000000 0000000000   

 22 5.008-402.0 Plate hook electric 1.000 ST 0000000000 0000000000   

 23 6.682-761.0 Sensor water level 1.000 ST 0000000000 0000000000   

X-X 24 6.362-099.0 O-Ring seal 63,0 x 3,0-NBR 63 1.000 ST 0000000000 0000000000   

Page 61



111 Electronic control R (0.164-217.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information Footnote text

X-X 25 6.339-121.0 Rubber buffer 6.000 ST     

 26 7.312-167.0 Toothed lock washer A6,4-FSt-A3E  DIN 67 2.000 ST     

 27 7.311-541.0 Hexagon nut M 6-8-A2E  EN 1661 6.000 ST     

X 28 6.950-000.0 Plate fuse replacement 1.000 ST     

 29 6.652-026.0 Isolator black 1.000 ST     

X-X 30 6.644-360.0 Fuse 125A 1.000 ST 0000000000 0000000000 125A  

X-X 30 6.644-333.0 Fuse 150A 1.000 ST   150A  

 31 6.484-310.0 Blower only for replacement 1.000 ST     

Page 62



112 Electronic control R I (0.164-961.0)

Page 63



112 Electronic control R I (0.164-961.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information Footnote text

 1 5.010-124.0 Cover plate with lamella 1.000 ST 0000000000 0000000000   

X-X 2 7.306-022.0 Cylinder head screw M 6x20-8.8-A2E ISO47 1.000 ST 0000000000 0000000000   

X 3 7.306-071.0 Screw M5x10 -8.8-R2R  (In6Rd) 2.000 ST 0000000000 0000000000   

X-X 4 7.312-058.0 Washer 5 -A2 ISO 7090 2.000 ST 0000000000 0000000000   

X 5 7.311-002.0 Hexagon nut M5 -8-A2E  ISO 4032 2.000 ST 0000000000 0000000000   

X-X 6 6.286-113.0 Sealing profile 1.000 M 0000000000 0000000000  TO ORDER AS CUT GOODS

X 7 7.311-512.0 Hexagon nut M 6-8-A2E  ISO 7040 1.000 ST 0000000000 0000000000   

X-X 8 6.682-794.0 Control circuit board drive module indus 1.000 ST 0000000000 0000000000 VERSION 1  

Position text: //1.480-311/-313/-321/-322/-411/-421.0

 8 6.682-994.0 Control circuit board drive module 36V 1 1.000 ST   VERSION 2 THREE-PHASE DRIVE ONLY

X-X 9 6.682-747.0 Control circuit board lifting module 1.000 ST 0000000000 0000000000   

X 10 6.682-748.0 Control circuit board accessory module 1.000 ST 0000000000 0000000000   

X-X 11 6.683-174.0 Control circuit board Cleanmodul 1.000 ST 0000000000 0000000000   

X-X 12 6.633-431.0 Relay 1.000 ST 0000000000 0000000000   

X-X 13 6.644-333.0 Fuse 150A 2.000 ST   150A  

X-X 14 6.644-348.0 Nut with flange 1.000 ST 0000000000 0000000000   

X-X 15 7.644-040.0 Fuse insert C30  DIN 72581-3 1.000 ST 0000000000 0000000000   

X-X 16 7.644-007.0 Fuse insert C 7,5  DIN 72581-3 1.000 ST 0000000000 0000000000   

 17 6.644-276.0 Plate 1.000 ST 0000000000 0000000000   

X 18 6.644-275.0 Fuse holder 1.000 ST 0000000000 0000000000   

X-X 19 6.644-279.0 Fuse holder 1.000 ST 0000000000 0000000000   

X-X 20 6.642-120.0 Data cable only for replacement ( Buskab 1.000 ST     

X-X 21 6.630-158.0 Buzzer 1.000 ST 0000000000 0000000000   

 22 5.008-402.0 Plate hook electric 1.000 ST 0000000000 0000000000   

 23 6.682-761.0 Sensor water level 1.000 ST 0000000000 0000000000   

Page 64



112 Electronic control R I (0.164-961.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information Footnote text

X-X 24 6.362-099.0 O-Ring seal 63,0 x 3,0-NBR 63 1.000 ST 0000000000 0000000000   

X-X 25 7.306-089.0 Screw M6x12 -8.8-R2R  (In6Rd) 6.000 ST     

 26 6.951-260.0 Edge protection air lock 4.000 ST     

X 28 6.950-000.0 Plate fuse replacement 1.000 ST     

 29 6.652-026.0 Isolator black 1.000 ST     

 31 6.484-310.0 Blower only for replacement 1.000 ST     

Page 65



120 Control console (0.141-131.0)

Pos Name Qty. Unit Footnote text

121 Control console 1.000 ST VERSION 1

122 Control console 1.000 ST VERSION 2

123 Control console 1.000 ST VERSION 3

Page 66



121 Control console (0.164-218.0)

Page 67



121 Control console (0.164-218.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

 1 4.841-145.0 Control panel info panel 1.000 ST    

X 2 6.368-286.0 Protecting cap 35*25 3.000 ST 0000000000 0000000000  

X-X 3 6.630-106.0 Key switch 1.000 ST 0000000000 0000000000  

X-X 4 6.600-344.0 Pushbutton emergency stop 1.000 ST 0000000000 0000000000  

X-X 5 6.600-114.0 Switch 1.000 ST 0000000000 0000000000  

X 6 6.632-475.0 Pushbutton two-pole hooter 1.000 ST   BLACK/YELLOW

X 6 6.632-366.0 Pushbutton two-pole hooter 1.000 ST 0000000000 0000000000 BLACK / WHITE

X 7 6.632-367.0 Switch 2-polig Fahrtrichtung 1.000 ST 0000000000 0000000000 BLACK / WHITE

X-X 7 6.632-482.0 Switch two-pole direction of travelling 1.000 ST   BLACK/YELLOW

X-X 8 6.632-484.0 Switch two-pole work illumination 1.000 ST   BLACK/YELLOW

 8 6.632-368.0 Switch two-pole work illumination 1.000 ST 0000000000 0000000000 BLACK / WHITE

 9 6.682-745.0 Control circuit board 1.000 ST    

X-X 10 5.321-750.0 Handhold info panel 1.000 ST 0000000000 0000000000  

X-X 11 5.032-746.0 Moulded part 1.000 ST 0000000000 0000000000  

X-X 12 5.321-738.0 Handhold operational concept 1.000 ST 0000000000 0000000000  

X-X 13 2.630-001.0 Switch program selection 1.000 ST 0000000000 0000000000  

X-X 14 7.303-107.0 Screw 5x16 -10.9-P2R  (K-In6Rd) 6.000 ST 0000000000 0000000000  

X-X 15 6.313-014.0 Spring element 1.000 ST    

X-X 16 6.600-210.0 Key only for replacement 1.000 ST    

X 17 6.632-483.0 Switch chemistry 1.000 ST   BLACK / WHITE

X 17 6.632-483.0 Switch chemistry 1.000 ST   BLACK/YELLOW

Page 68



122 Control console (0.141-137.0)

Page 69



122 Control console (0.141-137.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information Footnote text

X 1 4.841-167.0 Control panel info panel 1.000 ST   VERSION 1  

X 2 6.368-286.0 Protecting cap 35*25 3.000 ST 0000000000 0000000000   

X-X 3 6.630-106.0 Key switch 1.000 ST 0000000000 0000000000   

X-X 4 6.600-344.0 Pushbutton emergency stop 1.000 ST 0000000000 0000000000   

X-X 5 6.600-114.0 Switch 1.000 ST 0000000000 0000000000   

X 6 6.632-366.0 Pushbutton two-pole hooter 1.000 ST 0000000000 0000000000  BLACK / WHITE

X 6 6.632-475.0 Pushbutton two-pole hooter 1.000 ST    BLACK/YELLOW

X-X 7 6.632-482.0 Switch two-pole direction of travelling 1.000 ST    BLACK/YELLOW

X 7 6.632-367.0 Switch 2-polig Fahrtrichtung 1.000 ST 0000000000 0000000000  BLACK / WHITE

X-X 8 6.632-484.0 Switch two-pole work illumination 1.000 ST    BLACK/YELLOW

 8 6.632-368.0 Switch two-pole work illumination 1.000 ST 0000000000 0000000000  BLACK / WHITE

X-X 10 5.321-750.0 Handhold info panel 1.000 ST 0000000000 0000000000   

X-X 11 5.032-746.0 Moulded part 1.000 ST 0000000000 0000000000   

X-X 12 5.321-738.0 Handhold operational concept 1.000 ST 0000000000 0000000000   

X-X 13 2.630-001.0 Switch program selection 1.000 ST 0000000000 0000000000   

X-X 14 7.303-107.0 Screw 5x16 -10.9-P2R  (K-In6Rd) 6.000 ST 0000000000 0000000000   

X-X 15 6.313-014.0 Spring element 1.000 ST     

X-X 16 6.600-210.0 Key only for replacement 1.000 ST     

X 17 6.632-483.0 Switch chemistry 1.000 ST    BLACK / WHITE

X 17 6.632-483.0 Switch chemistry 1.000 ST    BLACK/YELLOW

Page 70



123 Control console (0.109-200.0)

Page 71



123 Control console (0.109-200.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

X 1 4.841-223.0 Control panel info panel three-phase dri 1.000 ST   THREE-PHASE DRIVE ONLY

X 2 6.368-286.0 Protecting cap 35*25 3.000 ST 0000000000 0000000000  

X-X 3 6.630-106.0 Key switch 1.000 ST 0000000000 0000000000  

X-X 4 6.600-344.0 Pushbutton emergency stop 1.000 ST 0000000000 0000000000  

X-X 5 6.600-114.0 Switch 1.000 ST 0000000000 0000000000  

X 6 6.632-366.0 Pushbutton two-pole hooter 1.000 ST 0000000000 0000000000 BLACK / WHITE

X 6 6.632-475.0 Pushbutton two-pole hooter 1.000 ST   BLACK/YELLOW

X-X 7 6.632-482.0 Switch two-pole direction of travelling 1.000 ST   BLACK/YELLOW

X 7 6.632-367.0 Switch 2-polig Fahrtrichtung 1.000 ST 0000000000 0000000000 BLACK / WHITE

X-X 8 6.632-484.0 Switch two-pole work illumination 1.000 ST   BLACK/YELLOW

 8 6.632-368.0 Switch two-pole work illumination 1.000 ST 0000000000 0000000000 BLACK / WHITE

X-X 10 5.321-750.0 Handhold info panel 1.000 ST 0000000000 0000000000  

X-X 11 5.032-746.0 Moulded part 1.000 ST 0000000000 0000000000  

X-X 12 5.321-738.0 Handhold operational concept 1.000 ST 0000000000 0000000000  

X-X 13 2.630-001.0 Switch program selection 1.000 ST 0000000000 0000000000  

X-X 14 7.303-107.0 Screw 5x16 -10.9-P2R  (K-In6Rd) 6.000 ST 0000000000 0000000000  

X-X 15 6.313-014.0 Spring element 1.000 ST    

X-X 16 6.600-210.0 Key only for replacement 1.000 ST    

X 17 6.632-483.0 Switch chemistry 1.000 ST   BLACK / WHITE

X 17 6.632-483.0 Switch chemistry 1.000 ST   BLACK/YELLOW

Page 72



130 Accessories (0.163-983.0)

Pos Name Qty. Unit from ser.nr. up to ser.nr. var. information

131 Suction bar 1.000 ST 0000000000 0000000000 VERSION 1

132 Suction bar 1.000 ST   VERSION 2

133 Suction bar 1.000 ST   VERSION 3

134 Suction hose 1.000 ST 0000000000 0000000000  

Page 73



131 Suction bar (0.163-984.0)

Page 74



131 Suction bar (0.163-984.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information Footnote text

X-X 1 6.273-210.0 Rubber lip set ( Oelfest) 1400 mm 1.000 ZSA   (1440mm) OIL RESISTANT

Position text: 1.480-113.0 / -122.0 / -313.0 / -322.0

 1 6.273-252.0 Rubber lip set 1.000 ST 0000000000 0000000000 (1210mm) ANTI-STRIP, OIL RESISTANT

Position text: 1.480-111.0 / -121.0 / -211.0 / -221.0 /-311.0 / -321.0 / -411.0 / -421.0

X-X 1 6.273-216.0 Rubber lip set anti stripe oil resistant 1.000 ZSA   (1440mm) ANTI-STRIP, OIL RESISTANT

X-X 2 4.777-414.0 Suction bar curved 1160mm 1.000 ST 0000000000 0000000000   

Position text: 1.480-111.0 / -121.0 / -211.0 / -221.0 /-311.0 / -321.0 / -411.0 / -421.0

X-X 2 4.777-415.0 Suction bar curved 1400mm 1.000 ST     

Position text: 1.480-113.0 / -122.0 / -313.0 / -322.0

X-X 3 2.885-326.0 End piece left / right spare parts set 1.000 ST 0000000000 0000000000   

X-X 4 2.885-294.0 End piece left / right spare parts set 1.000 ST 0000000000 0000000000   

X-X 5 5.094-050.0 Tube 2.000 ST 0000000000 0000000000  VERSION 1

X-X 6 7.312-004.0 Washer 8 -200HV-A3E ISO 7090 2.000 ST 0000000000 0000000000   

X-X 7 6.321-243.0 Star grip stainless steel  D50x48 2.000 ST 0000000000 0000000000  VERSION 1

X-X 8 5.515-096.0 Roller 2.000 ST 0000000000 0000000000   

Position text: 1.480-111.0 / -121.0 / -211.0 / -221.0 /-311.0 / -321.0 / -411.0 / -421.0

X-X 9 5.031-989.0 Suction nipple 1.000 ST 0000000000 0000000000   

X-X 10 4.777-405.0 Suction bar straight 1420mm 1.000 ST     

Position text: 1.480-113.0 / -122.0 / -313.0 / -322.0

X-X 10 4.777-404.0 Suction bar straight 1180mm 1.000 ST 0000000000 0000000000   

Position text: 1.480-111.0 / -121.0 / -211.0 / -221.0 /-311.0 / -321.0 / -411.0 / -421.0

X-X 11 5.007-217.0 Plate 1.000 ST 0000000000 0000000000   

 11 5.007-619.0 Plate suction bar 1.000 ST    STAINLESS STEEL CONSTRUCTION

X-X 12 5.112-748.0 Sleeve 2.000 ST 0000000000 0000000000   

X-X 12 5.112-810.0 Sleeve VA 2.000 ST   ( VA )  

Page 75



131 Suction bar (0.163-984.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information Footnote text

X 13 5.305-286.0 Wing screw M8x 2.000 ST 0000000000 0000000000   

X-X 13 5.305-296.0 Wing screw M8x40 VA 2.000 ST   ( VA )  

X-X 16 2.639-561.0 Add-on kit support wheels suction bar 1.000 ST 0000000000 0000000000   

X-X 17 7.311-422.0 Hexagon nut M 6-1.4305  ISO 10511 1.000 ST 0000000000 0000000000   

X-X 18 7.312-026.0 Washer 6 -A2 ISO 7090 2.000 ST 0000000000 0000000000   

 19 5.044-304.0 Holder roller 2.000 ST 0000000000 0000000000   

X-X 20 7.312-058.0 Washer 5 -A2 ISO 7090 2.000 ST 0000000000 0000000000   

X-X 21 7.303-037.0 Screw M5x10 -St-P2R  (In6Rd) 2.000 ST 0000000000 0000000000   

X-X 22 6.435-401.0 Wheel D54 2.000 ST 0000000000 0000000000   

X-X 23 5.105-245.0 Axle 1.000 ST 0000000000 0000000000   

 24 7.304-550.0 Hexagonal head screw M 6x45-A4-70  ISO 4 2.000 ST     

Position text: 1.480-111.0 / -121.0 / -211.0 / -221.0 /-311.0 / -321.0 / -411.0 / -421.0

 24 7.306-199.0 Screw M 6x50-A2-70 (IN6RD) 1.000 ST 0000000000 0000000000   

Position text: 1.480-111.0 / -121.0 / -211.0 / -221.0 /-311.0 / -321.0 / -411.0 / -421.0

X-X 25 6.321-239.0 Star grip VA Ø50x43 2.000 ST   VERSION 2 STAINLESS STEEL CONSTRUCTION

X-X 26 5.094-231.0 Sleeve suction bar in VA 2.000 ST   VERSION 2 STAINLESS STEEL CONSTRUCTION

X-X 27 5.515-267.0 Deflector roll suction bar 2.000 ST   VERSION 2  

Page 76



132 Suction bar (0.164-827.0)

Page 77



132 Suction bar (0.164-827.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information Footnote text

X-X 1 6.273-210.0 Rubber lip set ( Oelfest) 1400 mm 1.000 ZSA   (1440mm) OIL RESISTANT

Position text: //1.480-113.0 / -115.0 / -122.0 / -124.0/ -313.0 / -322.0 / -324.0

 1 6.273-252.0 Rubber lip set 1.000 ST 0000000000 0000000000 (1210mm) ANTI-STRIP, OIL RESISTANT

Position text: 1.480-111.0 / -114.0 / -121.0 / -123.0 / -211.0 / -213.0 / -221.0 / -222.0 / -311.0 / -314.0 / -321.0 / -323.0 / -411.0 / -412.0 / -421.0 / -422.0

X-X 1 6.273-216.0 Rubber lip set anti stripe oil resistant 1.000 ZSA   (1440mm) ANTI-STRIP, OIL RESISTANT

X-X 2 4.777-415.0 Suction bar curved 1400mm 1.000 ST     

Position text: //1.480-113.0 / -115.0 / -122.0 / -124.0/ -313.0 / -322.0 / -324.0

X-X 2 4.777-414.0 Suction bar curved 1160mm 1.000 ST 0000000000 0000000000   

Position text: 1.480-111.0 / -114.0 / -121.0 / -123.0 / -211.0 / -213.0 / -221.0 / -222.0 / -311.0 / -314.0 / -321.0 / -323.0 / -411.0 / -412.0 / -421.0 / -422.0

X-X 3 2.885-326.0 End piece left / right spare parts set 1.000 ST 0000000000 0000000000   

X-X 4 2.885-294.0 End piece left / right spare parts set 1.000 ST 0000000000 0000000000   

X-X 5 5.033-601.0 Suction nipple 1.000 ST     

X-X 6 7.306-142.0 Cylinder head screw M 8x25-A4-70  ISO 47 2.000 ST     

X-X 7 7.312-017.0 Washer 8-A2 ISO 7089 2.000 ST     

X-X 8 4.777-404.0 Suction bar straight 1180mm 1.000 ST 0000000000 0000000000   

Position text: 1.480-111.0 / -114.0 / -121.0 / -123.0 / -211.0 / -213.0 / -221.0 / -222.0 / -311.0 / -314.0 / -321.0 / -323.0 / -411.0 / -412.0 / -421.0 / -422.0

X-X 8 4.777-405.0 Suction bar straight 1420mm 1.000 ST     

Position text: //1.480-113.0 / -115.0 / -122.0 / -124.0/ -313.0 / -322.0 / -324.0

X-X 9 5.100-559.0 Suction bar support plate 1.000 ST     

X-X 11 5.007-217.0 Plate 1.000 ST 0000000000 0000000000   

X-X 12 5.112-810.0 Sleeve VA 2.000 ST   ( VA )  

X-X 13 5.305-296.0 Wing screw M8x40 VA 2.000 ST   ( VA )  

X-X 16 2.639-561.0 Add-on kit support wheels suction bar 1.000 ST 0000000000 0000000000   

X-X 17 7.311-422.0 Hexagon nut M 6-1.4305  ISO 10511 1.000 ST 0000000000 0000000000   

X-X 18 7.312-026.0 Washer 6 -A2 ISO 7090 2.000 ST 0000000000 0000000000   

Page 78



132 Suction bar (0.164-827.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information Footnote text

 19 5.044-304.0 Holder roller 2.000 ST 0000000000 0000000000   

 20 7.312-052.0 Washer 5 -A2 ISO 7089 2.000 ST 0000000000 0000000000   

X-X 21 7.303-037.0 Screw M5x10 -St-P2R  (In6Rd) 2.000 ST 0000000000 0000000000   

X-X 22 6.435-401.0 Wheel D54 2.000 ST 0000000000 0000000000   

X-X 23 5.105-245.0 Axle 1.000 ST 0000000000 0000000000   

 24 7.304-550.0 Hexagonal head screw M 6x45-A4-70  ISO 4 2.000 ST     

X-X 25 6.321-239.0 Star grip VA Ø50x43 2.000 ST    STAINLESS STEEL CONSTRUCTION

X-X 26 5.094-231.0 Sleeve suction bar in VA 2.000 ST    STAINLESS STEEL CONSTRUCTION

X-X 27 5.515-267.0 Deflector roll suction bar 2.000 ST     

Page 79



133 Suction bar (0.110-243.0)

Page 80



133 Suction bar (0.110-243.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit var. information Footnote text

X-X 1 6.273-296.0 BLADES FOR TEXTURED FLOORS 1.000 ST (1210mm) CLOSED, OIL RESISTANT

X-X 1 6.273-210.0 Rubber lip set ( Oelfest) 1400 mm 1.000 ZSA (1440mm) OIL RESISTANT

X-X 1 6.273-295.0 BLADES FOR TEXTURED FLOORS 1.000 ST (1440mm) CLOSED, OIL RESISTANT

 1 6.273-252.0 Rubber lip set 1.000 ST (1210mm) ANTI-STRIP, OIL RESISTANT

X-X 1 6.273-216.0 Rubber lip set anti stripe oil resistant 1.000 ZSA (1440mm) ANTI-STRIP, OIL RESISTANT

X-X 2 4.777-414.0 Suction bar curved 1160mm 1.000 ST (1210mm)  

X-X 2 4.777-415.0 Suction bar curved 1400mm 1.000 ST (1440mm)  

X-X 4 2.885-294.0 End piece left / right spare parts set 1.000 ST   

X-X 5 5.033-601.0 Suction nipple 1.000 ST   

X-X 6 7.306-142.0 Cylinder head screw M 8x25-A4-70  ISO 47 2.000 ST   

X-X 7 7.312-017.0 Washer 8-A2 ISO 7089 2.000 ST   

X-X 8 4.777-405.0 Suction bar straight 1420mm 1.000 ST (1440mm)  

X-X 8 4.777-404.0 Suction bar straight 1180mm 1.000 ST (1210mm)  

X-X 9 5.100-559.0 Suction bar support plate 1.000 ST   

X-X 12 5.305-296.0 Wing screw M8x40 VA 2.000 ST   

X-X 13 5.112-810.0 Sleeve VA 2.000 ST   

X-X 14 5.007-217.0 Plate 2.000 ST   

X-X 15 6.321-239.0 Star grip VA Ø50x43 2.000 ST   

X-X 16 5.094-231.0 Sleeve suction bar in VA 2.000 ST   

X-X 17 5.515-346.0 Deflector roll suction bar D120 2.000 ST   

X-X 18 5.128-339.0 Additional weight suction bar 1.000 ST   

X-X 19 4.035-339.0 Roller suction bar 2.000 ST   

X 20 5.304-098.0 Bolt 2.000 ST   

X-X 21 7.311-431.0 Hexagon nut M 5-1.4305  ISO 10511 2.000 ST   

X-X 22 6.321-240.0 Star grip with inscription VA Ø50x43 2.000 ST   

Page 81



133 Suction bar (0.110-243.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit var. information Footnote text

X-X 23 5.332-504.0 Pressure spring 2.000 ST   

 24 5.100-560.0 Additional weight suction bar 300 g 2.000 ST   

X-X 25 7.306-185.0 Screw M5x 35-A2-70  (IN6RD) 2.000 ST   

X-X 26 7.343-303.0 Locking ring 8-A2 DIN 6799 2.000 ST   

X-X 27 6.435-401.0 Wheel D54 2.000 ST   

Page 82



134 Suction hose (0.164-347.0)

Page 83



134 Suction hose (0.164-347.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr.

X-X 0 4.444-015.0 Suction hose accessories 1.000 ST 0000000000 0000000000

 1 5.453-055.0 Connecting sleeve 1.000 ST 0000000000 0000000000

 2 6.902-031.0 Threaded ring DN32 1.000 ST 0000000000 0000000000

 3 6.902-030.0 Sleeve NW35 1.000 ST 0000000000 0000000000

X-X 4 6.906-240.0 Crevice nozzle DN35 1.000 ST 0000000000 0000000000

Page 84



140 Sweep unit (0.164-263.0)

Pos Name Qty. Unit from ser.nr. up to ser.nr. var. information

141 Individual parts 1.000 ST 0000000000 0000000000  

142 Cover 1.000 ST 0000000000 0000000000  

143 Blower 1.000 ST 0000000000 0000000000  

144 Filter box 1.000 ST 0000000000 0000000000 VERSION 1

145 Filter box 1.000 ST   VERSION 2

146 Sweep tank 1.000 ST 0000000000 0000000000  

147 Reversing rolling mill 1.000 ST 0000000000 0000000000  

148 Guide rope 1.000 ST 0000000000 0000000000  

149 Side broom 1.000 ST 0000000000 0000000000  

Page 85



141 Individual parts (0.164-255.0)

Page 86



141 Individual parts (0.164-255.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

 1 5.481-363.0 Lever rhomboid 4.000 ST 0000000000 0000000000  

X-X 2 7.311-213.0 Hexagon nut M16 -04-A2E  ISO 4035 4.000 ST 0000000000 0000000000  

X 3 7.304-502.0 Hexagonal head screw M16x40-A2-70  ISO 4 2.000 ST 0000000000 0000000000  

 4 7.312-057.0 Washer 16 -A2 ISO 7090 8.000 ST 0000000000 0000000000  

X 5 6.401-275.0 Hinge top M16 4.000 ST 0000000000 0000000000  

X 6 7.304-069.0 Hexagonal head screw M12x40-A2-70  ISO 4 2.000 ST    

X-X 7 7.311-007.0 Hexagon nut M16-LH-8-A2E  ISO 4032 4.000 ST 0000000000 0000000000  

X 8 6.401-276.0 Hinge top M16-LH 4.000 ST 0000000000 0000000000  

 9 7.306-075.0 Cylinder head screw M 8x 40-8.8-A2E  ISO 4.000 ST 0000000000 0000000000  

X-X 10 7.312-017.0 Washer 8-A2 ISO 7089 4.000 ST 0000000000 0000000000  

X-X 11 7.304-521.0 Hexagonal head screw M 6x16-A4-70  ISO 4 8.000 ST 0000000000 0000000000  

X 13 7.311-512.0 Hexagon nut M 6-8-A2E  ISO 7040 6.000 ST 0000000000 0000000000  

X-X 14 7.312-003.0 Washer 6 -200HV-A3E ISO 7090 8.000 ST 0000000000 0000000000  

X-X 15 5.190-216.0 Strip side 2.000 ST 0000000000 0000000000  

X-X 16 5.190-215.0 Strip side rear 2.000 ST 0000000000 0000000000  

X-X 17 5.365-250.0 Rubber lip side 2.000 ST 0000000000 0000000000  

X-X 19 7.303-139.0 Saucer-head screw M6x20 -A2  DIN 603 6.000 ST 0000000000 0000000000  

 20 5.017-806.0 Sliding plate 2.000 ST 0000000000 0000000000  

X-X 21 5.394-648.0 Skirting GSK 1.000 ST 0000000000 0000000000  

X-X 22 5.515-096.0 Roller 6.000 ST 0000000000 0000000000  

X-X 23 7.343-047.0 Lock washer 10-FST-A2E  DIN 6799 4.000 ST 0000000000 0000000000  

X 24 5.317-103.0 Bolt 2.000 ST 0000000000 0000000000  

 25 5.515-268.0 Deflector roll VKE 2.000 ST 0000000000 0000000000 VERSION 1

X-X 26 4.515-304.0 Castor only for replacement 2.000 ST 0000000000 0000000000 VERSION 1

 27 5.008-275.0 Plate skirting dust box 1.000 ST 0000000000 0000000000  

Page 87



141 Individual parts (0.164-255.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

 28 7.311-003.0 Hexagon nut M6 -8-A2E  ISO 4032 6.000 ST 0000000000 0000000000  

 30 5.363-527.0 Seal filter box 1.000 ST 0000000000 0000000000  

 31 4.040-416.0 Carrier rod 1.000 ST 0000000000 0000000000  

 32 5.058-791.0 Sheet metal component 1.000 ST 0000000000 0000000000  

X-X 33 5.112-676.0 Bush GSK 10.000 ST 0000000000 0000000000  

X-X 34 7.304-509.0 Hexagonal head screw M 6x25-A4-70  ISO 4 6.000 ST 0000000000 0000000000  

X-X 35 7.312-292.0 Washer 6 -A2  ISO 7093-1 8.000 ST 0000000000 0000000000  

X-X 36 7.311-425.0 Hexagon nut M6 -04-A2E  ISO 10511 8.000 ST 0000000000 0000000000  

X-X 37 7.312-066.0 Washer 10 -A2 ISO 7090 2.000 ST 0000000000 0000000000  

X 38 5.059-973.0 Sheet metal component right GSK 1.000 ST 0000000000 0000000000  

 39 5.008-262.0 Plate 1.000 ST 0000000000 0000000000  

 40 5.008-261.0 Strip 1.000 ST 0000000000 0000000000  

X 41 7.304-549.0 Hexagonal head screw M 6x30-A4-70  ISO 4 2.000 ST 0000000000 0000000000  

X-X 42 6.330-421.0 Extension spring 2.000 ST 0000000000 0000000000  

 43 6.431-248.0 Bowden wire 1.000 ST 0000000000 0000000000  

X-X 44 6.682-747.0 Control circuit board lifting module 1.000 ST 0000000000 0000000000  

X-X 45 6.683-174.0 Control circuit board Cleanmodul 1.000 ST 0000000000 0000000000  

X-X 46 5.365-249.0 Rubber lip rear 1.000 ST    

X-X 47 5.190-055.0 Strip 1.000 ST    

X-X 48 7.312-287.0 Washer 12-200HV-A2E  ISO7093-1 4.000 ST   VERSION 1

X-X 49 7.312-047.0 Serrated lock washer A13-1.4310  DIN 679 2.000 ST   VERSION 1

X-X 50 7.304-256.0 Hexagonal head screw M16x45-A4-70  ISO 4 6.000 ST    

 51 4.044-108.0 Castor complete VKH nur für Ersatz 2.000 ST   VERSION 2

X 52 6.484-316.0 Wheel with sleeve 2.000 ST   VERSION 2

X-X 53 7.312-290.0 Washer 10-A2  ISO 7093-1 4.000 ST   VERSION 2

Page 88



141 Individual parts (0.164-255.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

X-X 54 7.306-807.0 Cylinder head screw M10x85-8.8-A3E  ISO4 2.000 ST   VERSION 2

X-X 55 7.311-511.0 Hexagon nut M10-8-A2E  ISO 7040 2.000 ST   VERSION 2

X-X 56 7.306-043.0 Cylinder head screw M8x30 -8.8-A2E  ISO 8.000 ST   VERSION 3

 57 6.435-804.0 Castor spring mounted wheel D 125mm 2.000 ST   VERSION 3

X-X 58 7.311-514.0 Hexagon nut M 8-A2-70  ISO 7040 8.000 ST   VERSION 3

 59 7.304-436.0 Hexagonal head screw M12x45-8.8-A3E  ISO 2.000 ST    

 60 5.008-621.0 Plate covering right 1.000 ST    

 61 5.008-622.0 Plate covering left 1.000 ST    

Page 89



142 Cover (0.164-256.0)

Page 90



142 Cover (0.164-256.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information Footnote text

 1 5.069-309.0 Cover pre-sweep unit recess 1.000 ST   VERSION 2 GREY

 1 5.069-134.0 Cover VKE 1.000 ST   VERSION 1 YELLOW

 1 5.069-308.0 Cover pre-sweep unit B 250 R I 1.000 ST   VERSION 1 GREY

 1 5.069-247.0 Cover with recess 1.000 ST   VERSION 2 YELLOW

 2 5.501-022.0 Hinge 2.000 ST 0000000000 0000000000   

X-X 3 7.306-089.0 Screw M6x12 -8.8-R2R  (In6Rd) 8.000 ST 0000000000 0000000000   

 4 7.306-047.0 Cylinder head screw M8x60 -8.8-A2E  ISO4 1.000 ST     

 5 7.306-090.0 Screw M6x16 -8.8-R3R (In6Rd) 2.000 ST     

X-X 6 7.304-504.0 Hexagonal head screw M8x50-A2-70  ISO 40 1.000 ST     

X-X 7 7.312-268.0 Washer 8 -A2  ISO 7094 1.000 ST     

X-X 8 7.311-514.0 Hexagon nut M 8-A2-70  ISO 7040 1.000 ST     

 9 5.503-017.0 Locking hook 1.000 ST     

X-X 10 7.311-068.0 Hexagon nut M 8-A2-70  ISO 4032 2.000 ST     

X-X 11 7.312-017.0 Washer 8-A2 ISO 7089 2.000 ST     

 12 5.009-728.0 Plate locking part 1.000 ST     

 13 5.391-945.0 Label lock VKH 1.000 ST     

 14 7.306-077.0 Screw M5x16 -8.8-R2R  (In6Rd) 4.000 ST     

X 15 7.312-002.0 Washer 5-200HV-A3E ISO 7090 4.000 ST     

X 16 7.311-002.0 Hexagon nut M5 -8-A2E  ISO 4032 4.000 ST     

X 17 6.389-507.0 Hose clip 20- 32 4.000 ST     

 18 6.391-719.0 Hose 1.000 ST     

 19 6.391-576.0 Hose 1.000 ST     

 20 4.007-066.0 Plate air filter holder 1.000 ST     

Page 91



143 Blower (0.164-257.0)

Page 92



143 Blower (0.164-257.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr.

X-X 1 6.961-164.0 Housing 1.000 ST 0000000000 0000000000

 2 7.303-030.0 Screw M4x8 -St-P2R  (In6Rd) 8.000 ST 0000000000 0000000000

X 3 6.389-507.0 Hose clip 20- 32 1.000 ST   

X-X 4 6.484-326.0 Blower wheel D=222mm 1.000 ST 0000000000 0000000000

X-X 5 7.311-425.0 Hexagon nut M6 -04-A2E  ISO 10511 2.000 ST 0000000000 0000000000

X-X 6 7.312-003.0 Washer 6 -200HV-A3E ISO 7090 2.000 ST 0000000000 0000000000

 7 4.570-010.0 Ring complete 1.000 ST   

X-X 8 5.112-651.0 Bush transmission blower 1.000 ST 0000000000 0000000000

X-X 9 7.401-105.0 Ball bearing 6003-2RS Wälzl.St  DIN 625 2.000 ST 0000000000 0000000000

 10 7.303-047.0 Screw M6x16 -St-R3R (In6Rd) 5.000 ST 0000000000 0000000000

X-X 11 5.122-189.0 Flange cast 1.000 ST 0000000000 0000000000

 12 5.100-383.0 Shaft 1.000 ST 0000000000 0000000000

X 13 7.318-070.0 Parallel key 5x5x20-C45R  DIN 6885-1 1.000 ST 0000000000 0000000000

X-X 14 7.318-002.0 Parallel key 5x5x16 -C45R  DIN 6885-1 1.000 ST 0000000000 0000000000

X-X 15 6.613-286.0 Direct current motor 1.000 ST 0000000000 0000000000

X-X 16 6.610-239.0 Carbon brush set ATAS 1.000 ST 0000000000 0000000000

X-X 17 7.318-065.0 Parallel key 5x5x14-C45R  DIN 6885 1.000 ST 0000000000 0000000000

X 18 7.305-013.0 Countersunk screw M8x20-8.8-A3R  ISO1064 4.000 ST 0000000000 0000000000

 19 5.625-418.0 Belt pulley 1.000 ST 0000000000 0000000000

X-X 20 6.348-397.0 Round belt D10-532mm 1.000 ST 0000000000 0000000000

X-X 21 7.312-276.0 Washer 6 -200HV-A2E ISO7093-1 1.000 ST 0000000000 0000000000

X-X 22 7.304-536.0 Hexagonal head screw M 6x20-A4-70  ISO 4 1.000 ST 0000000000 0000000000

X-X 23 5.625-311.0 Belt pulley 1.000 ST 0000000000 0000000000

 24 7.343-006.0 Locking ring 17x1-St-ph  DIN 471 1.000 ST 0000000000 0000000000

X-X 25 7.312-287.0 Washer 12-200HV-A2E  ISO7093-1 1.000 ST 0000000000 0000000000

Page 93



143 Blower (0.164-257.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr.

X-X 26 7.311-429.0 Hexagon nut M12-04-A2E ISO 10511 1.000 ST 0000000000 0000000000

 27 7.306-092.0 Screw M6x20-ST- 8.8-R3R (IN6RD) 1.000 ST   

 28 7.311-003.0 Hexagon nut M6 -8-A2E  ISO 4032 1.000 ST   

Page 94



144 Filter box (0.164-258.0)

Page 95



144 Filter box (0.164-258.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

 2 5.122-376.0 Flange 1.000 ST 0000000000 0000000000  

 3 6.303-031.0 Screw M8x16-ST-A2R   DIN 7500-1 6.000 ST 0000000000 0000000000  

 4 6.303-134.0 Screw M6x12-ST-A2E   DIN 7500-1 2.000 ST 0000000000 0000000000  

X-X 5 6.401-363.0 Ball bearing 1.000 ST    

X-X 6 5.474-017.0 Carrier 1.000 ST    

X-X 7 7.343-003.0 Locking ring 12x1-Rf-St  DIN 471 2.000 ST    

 8 5.363-526.0 Seal flange filter 1.000 ST 0000000000 0000000000  

X-X 9 4.414-010.0 Filter element with cap only for replace 1.000 ST 0000000000 0000000000  

X-X 10 7.318-204.0 Curved washer 3x3,7-C45R  DIN 6888 1.000 ST    

 11 5.031-739.0 Carrier 1.000 ST 0000000000 0000000000  

 12 5.105-342.0 Axle 1.000 ST 0000000000 0000000000  

X 13 5.332-475.0 Helical spring 1.000 ST 0000000000 0000000000  

X 14 6.403-047.0 Plain bearing 1.000 ST 0000000000 0000000000  

X 15 6.390-584.0 Hose 1.000 ST 0000000000 0000000000  

X 17 7.312-002.0 Washer 5-200HV-A3E ISO 7090 2.000 ST 0000000000 0000000000  

 18 5.108-197.0 Locking plug long 2.000 ST 0000000000 0000000000  

 19 6.613-048.0 Gear motor 24V 1.000 ST 0000000000 0000000000  

X-X 21 6.330-149.0 Spring 2.000 ST 0000000000 0000000000  

 22 5.049-695.0 Sheet metal component 1.000 ST 0000000000 0000000000  

X-X 23 7.306-089.0 Screw M6x12 -8.8-R2R  (In6Rd) 2.000 ST 0000000000 0000000000  

 24 6.322-021.0 Hand wheel 1.000 ST 0000000000 0000000000  

 26 5.070-698.0 Housing filter 1.000 ST 0000000000 0000000000  

 27 5.110-792.0 Sleeve 2.000 ST 0000000000 0000000000  

 28 5.047-736.0 Sheet metal component 2.000 ST 0000000000 0000000000  

 29 7.303-095.0 Screw 4x 12-ST-10.9-R2R (IN6RD) 12.000 ST 0000000000 0000000000  

Page 96



144 Filter box (0.164-258.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

X-X 30 5.031-344.0 Stripper 2.000 ST 0000000000 0000000000  

 32 7.306-092.0 Screw M6x20-ST- 8.8-R3R (IN6RD) 2.000 ST 0000000000 0000000000  

 33 6.363-056.0 Seal 1.000 M 0000000000 0000000000 TO ORDER AS CUT GOODS

 34 4.063-663.0 Cover complete 1.000 ST 0000000000 0000000000  

 35 6.343-132.0 Lock washer 8 1.000 ST 0000000000 0000000000  

X-X 36 6.286-501.0 Adhesiv cloth tape PE-Schaum 12mm x 10m 1.000 M   TO ORDER AS CUT GOODS

 37 7.312-008.0 Washer 12-200HV-A3E ISO 7090 1.000 ST    

X 38 6.641-355.0 Cable gland PG9 1.000 ST    

X 39 6.432-207.0 Chain zinc-plated 32/12/3 1.000 M   TO ORDER AS CUT GOODS

 40 7.306-090.0 Screw M6x16 -8.8-R3R (In6Rd) 3.000 ST    

Page 97



145 Filter box (0.164-916.0)

Page 98



145 Filter box (0.164-916.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

 2 5.122-376.0 Flange 1.000 ST 0000000000 0000000000  

 3 6.303-031.0 Screw M8x16-ST-A2R   DIN 7500-1 6.000 ST 0000000000 0000000000  

 4 6.303-134.0 Screw M6x12-ST-A2E   DIN 7500-1 2.000 ST 0000000000 0000000000  

X-X 5 6.401-363.0 Ball bearing 1.000 ST    

X-X 6 5.474-017.0 Carrier 1.000 ST    

X-X 7 7.343-003.0 Locking ring 12x1-Rf-St  DIN 471 2.000 ST    

 8 5.363-526.0 Seal flange filter 1.000 ST 0000000000 0000000000  

X-X 9 4.414-010.0 Filter element with cap only for replace 1.000 ST 0000000000 0000000000  

X-X 10 7.318-204.0 Curved washer 3x3,7-C45R  DIN 6888 1.000 ST    

 11 5.031-739.0 Carrier 1.000 ST 0000000000 0000000000  

 12 5.105-342.0 Axle 1.000 ST 0000000000 0000000000  

X 13 5.332-475.0 Helical spring 1.000 ST 0000000000 0000000000  

X 14 6.403-047.0 Plain bearing 1.000 ST 0000000000 0000000000  

X 15 6.390-584.0 Hose 1.000 ST 0000000000 0000000000  

 16 4.063-851.0 Cover with seal 1.000 ST    

 17 7.312-277.0 Washer 8-200HV-A2E ISO7093-1 2.000 ST    

X-X 18 6.310-128.0 Wing nut M 8 2.000 ST    

 19 6.613-048.0 Gear motor 24V 1.000 ST 0000000000 0000000000  

 20 5.009-779.0 Angle plate 1.000 ST    

 21 5.330-002.0 Strap 2.000 ST 0000000000 0000000000  

 22 5.049-695.0 Sheet metal component 1.000 ST 0000000000 0000000000  

X-X 23 7.306-089.0 Screw M6x12 -8.8-R2R  (In6Rd) 2.000 ST 0000000000 0000000000  

 24 6.322-021.0 Hand wheel 1.000 ST 0000000000 0000000000  

 26 5.070-698.0 Housing filter 1.000 ST    

 27 5.110-792.0 Sleeve 2.000 ST 0000000000 0000000000  

Page 99



145 Filter box (0.164-916.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

 28 5.047-736.0 Sheet metal component 2.000 ST 0000000000 0000000000  

 29 7.303-095.0 Screw 4x 12-ST-10.9-R2R (IN6RD) 12.000 ST 0000000000 0000000000  

X-X 30 5.031-344.0 Stripper 2.000 ST 0000000000 0000000000  

 31 6.321-123.0 Star grip M 6X10 2.000 ST    

 32 5.673-141.0 Seal filter box 1.000 ST    

 33 6.363-056.0 Seal 1.000 M 0000000000 0000000000 TO ORDER AS CUT GOODS

X-X 34 7.304-810.0 Hexagonal head screw M 8x45-A4-70  ISO 4 2.000 ST    

 35 6.343-132.0 Lock washer 8 1.000 ST 0000000000 0000000000  

X-X 36 6.286-501.0 Adhesiv cloth tape PE-Schaum 12mm x 10m 1.000 M   TO ORDER AS CUT GOODS

 37 7.312-008.0 Washer 12-200HV-A3E ISO 7090 1.000 ST    

X 38 6.641-355.0 Cable gland PG9 1.000 ST    

X 39 6.432-207.0 Chain zinc-plated 32/12/3 1.000 M   TO ORDER AS CUT GOODS

 40 7.306-090.0 Screw M6x16 -8.8-R3R (In6Rd) 3.000 ST    

X-X 41 7.311-030.0 Hexagon nut M12-A2-70  ISO 7040 2.000 ST    

X-X 42 7.311-027.0 Hexagon nut M 8-A4-70  ISO 7042 2.000 ST    

Page 100



146 Sweep tank (0.164-259.0)

Page 101



146 Sweep tank (0.164-259.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr.

 1 5.070-662.0 Sweep tank right VKE 1.000 ST 0000000000 0000000000

 2 5.070-663.0 Sweep tank left VKE 1.000 ST 0000000000 0000000000

 3 5.008-290.0 Plate suspension above 2.000 ST 0000000000 0000000000

X-X 4 7.303-107.0 Screw 5x16 -10.9-P2R  (K-In6Rd) 60.000 ST 0000000000 0000000000

X-X 5 5.515-068.0 Wheel 8.000 ST 0000000000 0000000000

X-X 6 5.316-404.0 Bolt 8.000 ST 0000000000 0000000000

X 7 5.007-068.0 Plate 2.000 ST 0000000000 0000000000

X-X 8 6.330-149.0 Spring 2.000 ST 0000000000 0000000000

X-X 9 7.315-007.0 Blind rivet 3,2x10 -A1/A2  ISO 15983 4.000 ST 0000000000 0000000000

 10 5.044-762.0 Plate suspension 2.000 ST 0000000000 0000000000

X-X 11 5.108-198.0 Locking plug short 2.000 ST 0000000000 0000000000

 12 5.008-861.0 Plate 2.000 ST 0000000000 0000000000

 13 5.008-862.0 Plate 2.000 ST 0000000000 0000000000

Page 102



147 Reversing rolling mill (0.164-260.0)

Page 103



147 Reversing rolling mill (0.164-260.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information

X-X 1 6.613-286.0 Direct current motor 1.000 ST 0000000000 0000000000  

X-X 2 6.610-239.0 Carbon brush set ATAS 1.000 ST 0000000000 0000000000  

X-X 3 7.318-065.0 Parallel key 5x5x14-C45R  DIN 6885 1.000 ST 0000000000 0000000000  

X 4 7.305-013.0 Countersunk screw M8x20-8.8-A3R  ISO1064 4.000 ST 0000000000 0000000000  

 5 5.008-442.0 Plate flap reversing rolling mill 1.000 ST 0000000000 0000000000  

X-X 6 7.343-017.0 Locking ring 35x1,5-FST-PHR  DIN 472 2.000 ST 0000000000 0000000000  

X-X 7 7.401-022.0 Ball bearing 16003-2RS-WST PREISW. DIN 6 1.000 ST 0000000000 0000000000  

 8 5.625-409.0 Belt pulley 47,5 1.000 ST 0000000000 0000000000  

X-X 9 7.343-045.0 Lock washer 24-FST-A2E  DIN 6799 5.000 ST    

X-X 10 6.348-462.0 Belt 4PJ 813 1.000 ST 0000000000 0000000000  

 11 5.625-407.0 Belt pulley 1.000 ST 0000000000 0000000000  

X-X 12 7.312-276.0 Washer 6 -200HV-A2E ISO7093-1 1.000 ST 0000000000 0000000000  

X-X 13 7.304-536.0 Hexagonal head screw M 6x20-A4-70  ISO 4 1.000 ST 0000000000 0000000000  

 14 5.062-183.0 Sheet metal component lever left 1.000 ST 0000000000 0000000000  

X-X 15 7.401-105.0 Ball bearing 6003-2RS Wälzl.St  DIN 625 10.000 ST 0000000000 0000000000  

 16 7.303-047.0 Screw M6x16 -St-R3R (In6Rd) 12.000 ST 0000000000 0000000000  

X-X 17 5.122-189.0 Flange cast 4.000 ST 0000000000 0000000000  

X-X 18 7.312-017.0 Washer 8-A2 ISO 7089 1.000 ST 0000000000 0000000000  

 19 7.304-395.0 Hexagonal head screw M8x16-8.8-A2E  ISO 1.000 ST 0000000000 0000000000  

 20 7.343-006.0 Locking ring 17x1-St-ph  DIN 471 1.000 ST 0000000000 0000000000  

X 21 6.330-133.0 Extension spring 1.000 ST 0000000000 0000000000 d=2mm

X 22 5.317-069.0 Bush 1.000 ST 0000000000 0000000000  

 23 5.625-408.0 Belt pulley 137.5 1.000 ST 0000000000 0000000000  

X-X 24 7.343-045.0 Lock washer 24-FST-A2E  DIN 6799 2.000 ST 0000000000 0000000000  

X-X 25 7.312-025.0 Washer 27-200HV-A3E ISO7090 2.000 ST 0000000000 0000000000  

Page 104



147 Reversing rolling mill (0.164-260.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information

X-X 26 7.318-084.0 Parallel key 5x5x12 -C45R  DIN 6885-1 1.000 ST 0000000000 0000000000  

X-X 27 5.474-034.0 Carrier 1.000 ST 0000000000 0000000000  

X-X 28 6.906-375.0 Reversing rolling mill 1.000 ST 0000000000 0000000000  

X-X 29 5.474-032.0 Carrier reversing rolling mill 1.000 ST 0000000000 0000000000  

 30 5.058-075.0 Sheet metal component lever right 1.000 ST 0000000000 0000000000  

X-X 31 7.304-397.0 Hexagonal head screw M8x20-8.8-A2E  ISO 1.000 ST 0000000000 0000000000  

X-X 32 7.312-004.0 Washer 8 -200HV-A3E ISO 7090 1.000 ST 0000000000 0000000000  

X-X 33 7.311-510.0 Hexagon nut M 8-8-A2E  ISO 7040 1.000 ST 0000000000 0000000000  

X-X 34 4.332-007.0 Spring 2.000 ST    

X-X 35 5.317-121.0 Bolt 2.000 ST    

X 36 7.311-008.0 Hexagon nut M12-8-A3E  ISO 4032 4.000 ST    

X 37 6.389-507.0 Hose clip 20- 32 1.000 ST    

 38 4.570-010.0 Ring complete 1.000 ST    

 39 7.306-092.0 Screw M6x20-ST- 8.8-R3R (IN6RD) 1.000 ST    

 40 7.311-003.0 Hexagon nut M6 -8-A2E  ISO 4032 1.000 ST    

Page 105



148 Guide rope (0.164-261.0)

Page 106



148 Guide rope (0.164-261.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

X-X 1 6.613-333.0 Hoisting motor 24V 100mm 1.000 ST 0000000000 0000000000  

X 2 7.304-426.0 Hexagonal head screw M10x45-8.8-A3E  ISO 2.000 ST 0000000000 0000000000  

X-X 3 7.312-066.0 Washer 10 -A2 ISO 7090 3.000 ST 0000000000 0000000000  

X-X 4 7.311-511.0 Hexagon nut M10-8-A2E  ISO 7040 2.000 ST 0000000000 0000000000  

X-X 5 7.305-055.0 Countersunk screw M6x30-A2-70  (IN6RD) 2.000 ST    

 6 5.006-923.0 Sliding plate VKE 1.000 ST 0000000000 0000000000  

 7 7.306-151.0 Cylinder head screw M8x65 -8.8-A2E  ISO4 1.000 ST    

 8 4.435-002.0 Deflection pulley complete 1.000 ST   VERSION 2

 8 4.435-001.0 Deflection pulley complete replacement 1.000 ST   VERSION 1

X-X 9 7.311-510.0 Hexagon nut M 8-8-A2E  ISO 7040 1.000 ST    

X-X 10 7.312-004.0 Washer 8 -200HV-A3E ISO 7090 2.000 ST    

X-X 11 6.431-249.0 Bowden wire reversing rolling mill right 1.000 ST 0000000000 0000000000  

X-X 12 6.431-250.0 Bowden wire reversing rolling mill left 1.000 ST 0000000000 0000000000  

X-X 13 6.431-247.0 Bowden wire 1.000 ST 0000000000 0000000000 VERSION 1

X-X 14 6.413-393.0 Extension spring 1.000 ST    

X-X 15 6.432-143.0 Chain link nickel-plated E-06B-1 DIN 818 2.000 ST   VERSION 2

X 16 6.432-283.0 Roller chain BR/BD 100/250 VKH 1.000 ST   VERSION 2

 17 2.642-658.0 Conversion kit pre-sweep unit roller cha 1.000 ST    

Page 107



149 Side broom (0.164-262.0)

Page 108



149 Side broom (0.164-262.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

X 1 4.070-516.0 Retaining bracket side broom VKE 1.000 ST 0000000000 0000000000  

 2 5.044-722.0 Holder side broom 2.000 ST 0000000000 0000000000  

X-X 3 7.312-003.0 Washer 6 -200HV-A3E ISO 7090 4.000 ST 0000000000 0000000000  

 5 6.454-140.0 Gear motor side broom 1.000 ST 0000000000 0000000000  

 6 7.306-268.0 Screw M6x70 -8.8-R3R (In6Rd) 6.000 ST 0000000000 0000000000  

X-X 7 6.905-986.0 Side broom 2.000 ST 0000000000 0000000000  

X 8 7.311-512.0 Hexagon nut M 6-8-A2E  ISO 7040 6.000 ST 0000000000 0000000000  

X-X 9 7.311-510.0 Hexagon nut M 8-8-A2E  ISO 7040 2.000 ST 0000000000 0000000000  

X-X 10 7.312-017.0 Washer 8-A2 ISO 7089 8.000 ST 0000000000 0000000000  

 11 7.304-096.0 Hexagonal head screw M8x60-8.8-A2E  ISO 2.000 ST 0000000000 0000000000  

 12 6.454-166.0 Gear motor side broom left 1.000 ST 0000000000 0000000000  

X-X 13 7.318-002.0 Parallel key 5x5x16 -C45R  DIN 6885-1 2.000 ST 0000000000 0000000000  

X-X 14 5.120-343.0 Hub 2.000 ST 0000000000 0000000000  

X-X 15 7.306-031.0 Screw M 6x16-A2-70  DIN 7984 8.000 ST 0000000000 0000000000  

X 16 7.312-260.0 Washer 6 -100HV-A3E ISO 7094 2.000 ST 0000000000 0000000000  

X 17 6.368-399.0 Protecting cap 2.000 ST 0000000000 0000000000  

 18 6.647-365.0 Cable gland 2.000 ST    

X 19 6.432-207.0 Chain zinc-plated 32/12/3 1.000 M   TO ORDER AS CUT GOODS

X-X 20 7.304-399.0 Hexagonal head screw M 8x25-8.8-A2E  ISO 3.000 ST    

 21 7.312-277.0 Washer 8-200HV-A2E ISO7093-1 2.000 ST    

X 22 5.001-987.0 Plate bracket fuer Kette 1.000 ST    

Page 109



150 Add-on kit (0.164-275.0)

Pos Name Qty. Unit from ser.nr. up to ser.nr.

151 Add-on kit recycling 1.000 ST 0000000000 0000000000

152 Add-on kit work illumination 1.000 ST 0000000000 0000000000

153 Add-on kit protection shield 1.000 ST 0000000000 0000000000

154 Add-on kit revolving signal light 1.000 ST 0000000000 0000000000

155 Add-on kit side broom 1.000 ST 0000000000 0000000000

156 Add-on kit cleaning agents metering 1.000 ST 0000000000 0000000000

157 ABS floor nozzle 1.000 ST   

158 ABS nozzle 1.000 ST   

159 Add-on kit spray sucking 1.000 ST   

Page 110



151 Add-on kit recycling (0.164-276.0)

Page 111



151 Add-on kit recycling (0.164-276.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr.

 0 2.640-884.0 Add-on kit recycling 1.000 ST 0000000000 0000000000

 1 6.414-610.0 Filter 1.000 ST 0000000000 0000000000

 2 5.443-468.0 Hose stem 1.000 ST 0000000000 0000000000

 3 6.362-413.0 O-Ring seal 20,0 X 4,0-NBR 70 1.000 ST 0000000000 0000000000

X-X 4 7.311-155.0 Hexagon nut M22x1,5 -Cu2  DIN 936 1.000 ST 0000000000 0000000000

X-X 5 6.388-542.0 Hose clip 16-27x9 3.000 ST 0000000000 0000000000

X-X 6 5.443-481.0 Angle bushing 3.000 ST 0000000000 0000000000

 7 6.412-288.0 Three way cock 1.000 ST 0000000000 0000000000

X 8 7.304-394.0 Hexagonal head screw M8x12 -8.8-A2E  ISO 2.000 ST 0000000000 0000000000

X-X 9 7.303-107.0 Screw 5x16 -10.9-P2R  (K-In6Rd) 2.000 ST 0000000000 0000000000

 10 5.383-819.0 Label RECYCLING 1.000 ST 0000000000 0000000000

 11 5.383-229.0 Label 1.000 ST 0000000000 0000000000

 12 6.321-080.0 Handhold D35 1.000 ST 0000000000 0000000000

 13 7.312-065.0 Washer 22-A2 ISO 7090 1.000 ST 0000000000 0000000000

Page 112



152 Add-on kit work illumination (0.164-277.0)

Page 113



152 Add-on kit work illumination (0.164-277.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information

 0 2.640-887.0 Add-on kit work illumination 1.000 ST 0000000000 0000000000  

 1 6.651-625.0 Headlight 2.000 ST   24V

 1 6.651-582.0 Headlight 2.000 ST 0000000000 0000000000 12V

 2 7.311-003.0 Hexagon nut M6 -8-A2E  ISO 4032 4.000 ST 0000000000 0000000000  

X-X 3 7.312-003.0 Washer 6 -200HV-A3E ISO 7090 4.000 ST 0000000000 0000000000  

 4 6.303-318.0 Screw 3,5x12-10.9-R2R (IN6RD) 8.000 ST 0000000000 0000000000  

X 5 6.682-748.0 Control circuit board accessory module 1.000 ST 0000000000 0000000000  

 6 6.316-024.0 Distance pin 8.000 ST 0000000000 0000000000  

 7 7.312-234.0 Serrated lock washer A3,2 -FSt-A3E  DIN6 10.000 ST 0000000000 0000000000  

X-X 8 6.641-464.0 Cable tie 7.000 ST 0000000000 0000000000  

 9 6.632-368.0 Switch two-pole work illumination 1.000 ST 0000000000 0000000000  

Page 114



153 Add-on kit protection shield (0.164-278.0)

Page 115



153 Add-on kit protection shield (0.164-278.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr.

 0 2.640-897.0 Add-on kit protection shield 1.000 ST 0000000000 0000000000

X 1 6.651-426.0 Revolving signal light 12/24V 1.000 ST 0000000000 0000000000

 2 6.651-387.0 Socket pipe 1.000 ST 0000000000 0000000000

X 3 6.651-295.0 Halogen lamp 24V70W 1.000 ST 0000000000 0000000000

 4 6.641-641.0 Wire protecting sleeve D32 1.000 ST 0000000000 0000000000

 5 6.647-365.0 Cable gland 1.000 ST 0000000000 0000000000

X 6 6.648-344.0 Cable gland grey M20X1,5 1.000 ST 0000000000 0000000000

 7 6.648-416.0 Locknut black M20 1.000 ST 0000000000 0000000000

X-X 8 7.304-806.0 Hexagonal head screw M10x45-A4-70  ISO 4 4.000 ST 0000000000 0000000000

X-X 9 7.312-066.0 Washer 10 -A2 ISO 7090 4.000 ST 0000000000 0000000000

 10 7.312-302.0 Spring washer B10-FST-A2E  DIN 137 4.000 ST 0000000000 0000000000

X 11 6.682-748.0 Control circuit board accessory module 1.000 ST 0000000000 0000000000

 12 6.316-024.0 Distance pin 8.000 ST 0000000000 0000000000

 13 7.312-234.0 Serrated lock washer A3,2 -FSt-A3E  DIN6 10.000 ST 0000000000 0000000000

Page 116



154 Add-on kit revolving signal light (0.164-279.0)

Page 117



154 Add-on kit revolving signal light (0.164-279.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information Footnote text

X-X 0 2.640-935.0 Add-on kit revolving signal light 1.000 ST 0000000000 0000000000   

X 1 6.651-683.0 Revolving signal light 1.000 ST   24V/45W VERSION 3

 1 7.777-999.0 Stockpiling discontinued 1.000 ST   24V/70W VERSION 1

X 1 6.651-668.0 Revolving signal light 1.000 ST 0000000000 0000000000 24V/35W VERSION 2

 2 6.651-387.0 Socket pipe 1.000 ST 0000000000 0000000000   

X 3 6.651-684.0 Lamp 1.000 ST   24V/45W VERSION 3

 3 6.651-669.0 Lamp 24V / 35W 1.000 ST   24V/35W VERSION 2

X 3 6.651-295.0 Halogen lamp 24V70W 1.000 ST 0000000000 0000000000 24V/70W VERSION 1

X 4 6.648-344.0 Cable gland grey M20X1,5 1.000 ST 0000000000 0000000000   

 5 6.648-416.0 Locknut black M20 1.000 ST 0000000000 0000000000   

 6 6.632-369.0 Switch two-pole revolving signal light 1.000 ST 0000000000 0000000000   

 7 7.307-403.0 Threaded pin M8x10 -CU2  ISO 4026 2.000 ST 0000000000 0000000000   

X-X 8 7.306-043.0 Cylinder head screw M8x30 -8.8-A2E  ISO 8.000 ST 0000000000 0000000000   

X-X 9 7.312-004.0 Washer 8 -200HV-A3E ISO 7090 8.000 ST 0000000000 0000000000   

 10 7.312-234.0 Serrated lock washer A3,2 -FSt-A3E  DIN6 10.000 ST 0000000000 0000000000   

X 11 6.682-748.0 Control circuit board accessory module 1.000 ST 0000000000 0000000000   

 12 6.316-024.0 Distance pin 8.000 ST 0000000000 0000000000   

Page 118



155 Add-on kit side broom (0.164-282.0)

Page 119



155 Add-on kit side broom (0.164-282.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information Footnote text

 0 2.640-720.7 Add-on kit side broom 1.000 ST 0000000000 0000000000   

 0 2.641-277.7 Add-on kit side broom BR 120/250 R 1.000 ST     

X-X 1 6.905-986.0 Side broom 2.000 ST 0000000000 0000000000   

X-X 2 7.306-031.0 Screw M 6x16-A2-70  DIN 7984 8.000 ST 0000000000 0000000000   

X-X 3 5.120-343.0 Hub 2.000 ST 0000000000 0000000000   

 4 4.034-127.0 Retaining bracket side broom 1.000 ST 0000000000 0000000000   

 4 4.034-142.0 Retaining bracket side broom 1.000 ST   BR 120/250 R  

 5 6.454-166.0 Gear motor side broom left 1.000 ST 0000000000 0000000000   

 6 6.454-140.0 Gear motor side broom 1.000 ST 0000000000 0000000000   

X-X 7 7.318-002.0 Parallel key 5x5x16 -C45R  DIN 6885-1 2.000 ST 0000000000 0000000000   

 8 7.306-268.0 Screw M6x70 -8.8-R3R (In6Rd) 6.000 ST 0000000000 0000000000   

X-X 9 7.312-003.0 Washer 6 -200HV-A3E ISO 7090 6.000 ST 0000000000 0000000000   

X 10 7.311-512.0 Hexagon nut M 6-8-A2E  ISO 7040 7.000 ST 0000000000 0000000000   

 11 5.044-722.0 Holder side broom 2.000 ST 0000000000 0000000000   

X 12 7.312-260.0 Washer 6 -100HV-A3E ISO 7094 2.000 ST 0000000000 0000000000   

 13 7.304-096.0 Hexagonal head screw M8x60-8.8-A2E  ISO 2.000 ST 0000000000 0000000000   

X-X 14 7.311-427.0 Hexagon nut M8 -04-A2E  ISO 10511 4.000 ST 0000000000 0000000000   

 15 6.632-486.0 Switch two-pole pre-sweep 1.000 ST    BLACK/YELLOW

 15 6.632-388.0 Electronics two-pole pre-sweep 1.000 ST 0000000000 0000000000  BLACK / WHITE

X-X 16 6.682-747.0 Control circuit board lifting module 1.000 ST 0000000000 0000000000   

 17 6.316-135.0 Bolt hexagon L40,M3 4.000 ST 0000000000 0000000000   

 18 7.312-234.0 Serrated lock washer A3,2 -FSt-A3E  DIN6 4.000 ST 0000000000 0000000000   

X 19 6.613-334.0 Hoisting motor side broom BR 100 - 250 R 1.000 ST 0000000000 0000000000   

X 20 7.311-004.0 Hexagon nut M8 -8-A3E  ISO 4032 1.000 ST 0000000000 0000000000   

X-X 21 7.312-004.0 Washer 8 -200HV-A3E ISO 7090 1.000 ST 0000000000 0000000000   

Page 120



155 Add-on kit side broom (0.164-282.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. var. information Footnote text

X-X 22 7.304-504.0 Hexagonal head screw M8x50-A2-70  ISO 40 1.000 ST 0000000000 0000000000   

X 23 6.368-399.0 Protecting cap 2.000 ST     

 24 7.306-094.0 Screw M6x25 -8.8-R3R  (In6Rd) 1.000 ST 0000000000 0000000000   

X-X 25 6.431-160.0 Rope 1.000 ST 0000000000 0000000000   

 26 6.431-151.0 Rope roller D70 1.000 ST 0000000000 0000000000   

X-X 27 7.311-510.0 Hexagon nut M 8-8-A2E  ISO 7040 1.000 ST 0000000000 0000000000   

 28 7.304-404.0 Hexagonal head screw M8x40-8.8-A2E  ISO 1.000 ST 0000000000 0000000000   

X-X 29 6.413-393.0 Extension spring 1.000 ST     

 30 6.647-365.0 Cable gland 2.000 ST 0000000000 0000000000   

 31 7.303-259.0 Eye screw BM 8x40-4.6-A2E DIN 444 1.000 ST     

Page 121



156 Add-on kit cleaning agents metering (0.164-454.0)

Page 122



156 Add-on kit cleaning agents metering (0.164-454.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

 0 2.641-011.0 Add-on kit metering cleaning agents 1.000 ST    

 1 6.632-396.0 Suction lance 1.000 ST 0000000000 0000000000  

X-X 2 6.470-202.0 Dosing pump chemistry 1.000 ST 0000000000 0000000000  

 3 7.306-077.0 Screw M5x16 -8.8-R2R  (In6Rd) 3.000 ST 0000000000 0000000000  

X 4 7.312-002.0 Washer 5-200HV-A3E ISO 7090 3.000 ST 0000000000 0000000000  

X-X 5 7.311-421.0 Hexagon nut M 5-04-A2E  ISO 10511 3.000 ST 0000000000 0000000000  

X-X 6 6.388-248.0 Hose DN12,5 1.000 M 0000000000 0000000000 TO ORDER AS CUT GOODS

X-X 7 6.388-545.0 Hose clip 2.000 ST 0000000000 0000000000  

X 9 6.388-628.0 Elbow connector 1/2" 1.000 ST    

 10 6.389-889.0 T-Piece 15/8/15 1.000 ST 0000000000 0000000000  

 11 7.304-415.0 Hexagonal head screw M10x25-8.8-A3E ISO 4.000 ST    

X 13 6.389-924.0 Hose clip 2.000 ST    

X-X 14 6.391-341.0 Hose chemistry DN 6 2.000 M   TO ORDER AS CUT GOODS

X-X 15 6.429-038.0 Flowmetre 1.000 ST    

X-X 16 5.443-625.0 Hose dosing pump nur f. Ersatz 1.000 ST    

Page 123



157 ABS floor nozzle (0.196-746.0)

Page 124



157 ABS floor nozzle (0.196-746.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

 1 4.130-121.0 Floor tool 1.000 ST 0000000000 0000000000  

X 2 4.310-011.0 Nut left hand thread only for replacemen 1.000 ST 0000000000 0000000000  

 3 5.343-014.0 Locking ring 1.000 ST 0000000000 0000000000  

X-X 4 6.362-472.0 O-Ring seal  6,0 X 1,0-NBR 70 4.000 ST 0000000000 0000000000  

X 5 5.127-021.0 Extension 1.000 ST 0000000000 0000000000  

 6 5.029-275.0 Suction tube 1.000 ST 0000000000 0000000000  

 7 6.362-727.0 O-Ring seal 30,0 X 1,0-NBR 70 1.000 ST 0000000000 0000000000  

X-X 8 6.389-882.0 Hose clip 8,5-10,0 1.000 ST 0000000000 0000000000  

X-X 9 6.389-591.0 Hose silicon 8x1 1.000 M 0000000000 0000000000 TO ORDER AS CUT GOODS

 10 5.130-082.0 Nozzle 1.000 ST 0000000000 0000000000  

X-X 11 6.373-310.0 Pipe clamp 2.000 ST 0000000000 0000000000  

 12 7.303-033.0 Screw M4x16-ST-A2R (KOMBI-IN6RD 2.000 ST 0000000000 0000000000  

 13 4.025-197.0 Tube 1.000 ST 0000000000 0000000000  

 14 6.903-163.0 Brush strip 1.000 ST 0000000000 0000000000  

X-X 15 6.903-062.0 Rubber strip set 1.000 ST 0000000000 0000000000  

 16 6.903-016.0 Roller 2.000 ST 0000000000 0000000000  

 17 5.037-077.0 Hook 1.000 ST 0000000000 0000000000  

 18 7.306-209.0 Screw M 4X 20-A2-70 (In6Rd) 1.000 ST 0000000000 0000000000  

 19 7.311-424.0 Hexagon nut M4 -8-A2E  ISO 7040 1.000 ST 0000000000 0000000000  

Page 125



158 ABS nozzle (0.196-747.0)

Page 126



158 ABS nozzle (0.196-747.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

 1 4.321-101.0 Handhold complete 1.000 ST 0000000000 0000000000  

 2 5.321-569.0 Handhold 1.000 ST 0000000000 0000000000  

X-X 3 6.362-498.0 O-Ring seal 6,75x1,78 NBR 70 1.000 ST 0000000000 0000000000  

X-X 4 4.443-019.0 Hose stem 1.000 ST 0000000000 0000000000  

 5 6.388-216.0 Hose DN 5 1.000 M 0000000000 0000000000 TO ORDER AS CUT GOODS

X 6 5.587-139.0 Valve housing 1.000 ST 0000000000 0000000000  

 7 6.389-226.0 Hose clip 1.000 ST 0000000000 0000000000  

 8 6.362-401.0 O-Ring seal 3,1 X 1,6 1.000 ST 0000000000 0000000000  

X 9 5.584-033.0 Valve pin 1.000 ST 0000000000 0000000000  

 10 5.481-157.0 Lever 1.000 ST 0000000000 0000000000  

X 11 5.584-034.0 Valve pin 1.000 ST 0000000000 0000000000  

 12 5.332-082.0 Helical spring 1.000 ST 0000000000 0000000000  

X-X 13 6.362-402.0 O-Ring seal 11,0 X 1,3-NBR 70 1.000 ST 0000000000 0000000000  

 14 5.030-670.0 Moulded part 1.000 ST 0000000000 0000000000  

 15 6.362-761.0 O-Ring seal 4,0 X 1,2 2.000 ST 0000000000 0000000000  

X-X 16 7.343-201.0 Lock washer 6-FST-PHR  DIN 6799 1.000 ST 0000000000 0000000000  

X-X 17 6.362-472.0 O-Ring seal  6,0 X 1,0-NBR 70 6.000 ST 0000000000 0000000000  

X 18 4.127-009.0 Extension 1.000 ST 0000000000 0000000000  

X 19 7.303-152.0 Saucer-head screw M10x60-ST-A0P  DIN 603 1.000 ST 0000000000 0000000000  

 20 5.031-038.0 Moulded part 1.000 ST 0000000000 0000000000  

X-X 21 7.303-116.0 Screw 4x12-A2-70 (IN6RD) 3.000 ST 0000000000 0000000000  

 22 5.028-201.0 Suction tube 1.000 ST 0000000000 0000000000  

 23 5.343-014.0 Locking ring 1.000 ST 0000000000 0000000000  

X-X 24 4.310-010.0 Nut right hand thread 1.000 ST 0000000000 0000000000  

Page 127



159 Add-on kit spray sucking (0.196-070.0)

Page 128



159 Add-on kit spray sucking (0.196-070.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit from ser.nr. up to ser.nr. Footnote text

X 0 2.640-938.0 Add-on kit spray sucking BR/BD 100/250 R 1.000 ST    

 1 5.453-055.0 Connecting sleeve 1.000 ST 0000000000 0000000000  

X-X 2 6.388-545.0 Hose clip 4.000 ST 0000000000 0000000000  

X-X 3 6.388-248.0 Hose DN12,5 1.000 M 0000000000 0000000000 TO ORDER AS CUT GOODS

X 4 6.389-257.0 Hose nozzle G 1/4" 1.000 ST 0000000000 0000000000  

 5 6.413-213.0 Ball valve 1.000 ST 0000000000 0000000000  

X-X 6 6.388-408.0 T-Hose nozzle 1/2" 1.000 ST 0000000000 0000000000  

 7 6.373-327.0 Clamp Pg36 1.000 ST 0000000000 0000000000  

 8 6.648-739.0 Rubber bushing 2.000 ST 0000000000 0000000000  

X-X 9 7.306-192.0 Screw M 6x 12-A2-70 (In6Rd) 3.000 ST 0000000000 0000000000  

X-X 10 7.312-003.0 Washer 6 -200HV-A3E ISO 7090 3.000 ST 0000000000 0000000000  

X 11 7.311-512.0 Hexagon nut M 6-8-A2E  ISO 7040 3.000 ST 0000000000 0000000000  

 12 5.409-293.0 Nipple 1.000 ST 0000000000 0000000000  

 13 5.039-055.0 Tub 1.000 ST 0000000000 0000000000  

X-X 14 4.446-019.0 Hose coupling complete for replacement 2.000 ST 0000000000 0000000000  

X-X 15 6.389-882.0 Hose clip 8,5-10,0 2.000 ST 0000000000 0000000000  

X-X 16 6.391-410.0 Suction hose DN32 1.000 ST    

X-X 17 7.303-107.0 Screw 5x16 -10.9-P2R  (K-In6Rd) 3.000 ST 0000000000 0000000000  

X-X 18 6.362-498.0 O-Ring seal 6,75x1,78 NBR 70 1.000 ST 0000000000 0000000000  

X-X 19 6.391-410.0 Suction hose DN32 1.000 ST 0000000000 0000000000  

Page 129



160 Pad roll (0.101-506.0)

Page 130



160 Pad roll (0.101-506.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit Footnote text

 0 4.762-399.0 Roll pad 1.000 ST VERSION 1

X 0 4.762-498.0 Roll pad BR 120 1.000 ST VERSION 2

X 0 4.762-436.0 Roll pad BR 100 1.000 ST VERSION 2

X-X 1 4.115-004.0 Washer closure 1.000 ST  

X-X 2 7.401-005.0 Ball bearing 6302-2RS- DIN 6 1.000 ST  

X-X 3 6.371-076.0 Pad green 130-20St. 1.000 ST GREEN

X-X 4 6.371-077.0 Pad red 130-20St. 1.000 ST RED

 5 5.005-267.0 Ronde 1.000 ST  

X-X 6 7.343-037.0 Locking ring 50x2-FST-RF  DIN 471 1.000 ST  

 7 5.112-823.0 Bush Torx 1.000 ST VERSION 2

X-X 7 5.112-736.0 Bush hexagon 19mm 1.000 ST VERSION 1

Page 131



200 Special tools (0.120-801.0)

Pos Name Qty. Unit

1 Tool measuring instrument current AC/DC, 1.000 ST

2 Tool low pressure measuring instrument - 1.000 ST

3 Tool tool - extractor system Molex 1.000 ST

4 Tool tool - extractor -Bolt Circle 1.000 ST

5 Tool torque key 2-25Nm 1.000 ST

6 Tool service module A9 1.000 ST

7 Tool hydrometer acid 1.000 ST

8 Tool potentiometer DC 1.000 ST

9 Tool magnetic field tester 1.000 ST

10 Tool lubricants GLEITMO 825,250gr 1.000 ST

40 Tool magnetic brake adapter 1.000 ST

70 Tool hydrometer acid 1.000 ST

80 Tool potentiometer DC 1.000 ST

90 Tool magnetic field tester 1.000 ST

100 Tool tester electric Metratester5 1.000 ST

Page 132



1 Tool measuring instrument current AC/DC, (0.120-008.0)

Page 133



1 Tool measuring instrument current AC/DC, (0.120-008.0)

Pos Material # Name Qty. Unit

1 6.803-022.0 Clamp meter AC/DC,A,V,Ohm 1.000 ST

Page 134



2 Tool low pressure measuring instrument - (0.120-079.0)

Page 135



2 Tool low pressure measuring instrument - (0.120-079.0)

Pos Material # Name Qty. Unit

1 4.901-035.0 Tool low pressure measuring instrument - 1.000 ST

Page 136



3 Tool tool - extractor system Molex (0.120-082.0)

Page 137



3 Tool tool - extractor system Molex (0.120-082.0)

Pos Material # Name Qty. Unit

1 6.816-086.0 Pliers Molex 1.000 ST

Page 138



4 Tool tool - extractor -Bolt Circle (0.120-083.0)

Page 139



4 Tool tool - extractor -Bolt Circle (0.120-083.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit

X 1 2.860-166.0 Toolkit steering wheel blower ICC1/ICC2 1.000 ST

Page 140



5 Tool torque key 2-25Nm (0.120-084.0)

Page 141



5 Tool torque key 2-25Nm (0.120-084.0)

Pos Material # Name Qty. Unit

1 6.815-090.0 Torque spanner 2-25Nm 1.000 ST

Page 142



6 Tool service module A9 (0.120-086.0)

Page 143



6 Tool service module A9 (0.120-086.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit

X-X 1 2.816-117.0 Service module A9 1.000 ST

Page 144



7 Tool hydrometer acid (0.120-087.0)

Page 145



7 Tool hydrometer acid (0.120-087.0)

Pos Material # Name Qty. Unit

1 6.803-015.0 Battery hydreometer 1,10-1,30kg/l 1.000 ST

Page 146



8 Tool potentiometer DC (0.120-088.0)

Page 147



8 Tool potentiometer DC (0.120-088.0)

Pos Material # Name Qty. Unit

1 6.803-025.0 Voltage tester 24/36V,DC 1.000 ST

Page 148



9 Tool magnetic field tester (0.120-104.0)

Page 149



9 Tool magnetic field tester (0.120-104.0)

Pos Material # Name Qty. Unit

1 6.803-003.0 Magnet tester 1.000 ST

Page 150



10 Tool lubricants GLEITMO 825,250gr (0.120-116.0)

Page 151



10 Tool lubricants GLEITMO 825,250gr (0.120-116.0)

ET/VT (spare/wear parts) Pos Material # Name Qty. Unit

X 1 6.280-180.0 Lubricating paste GLEITMO 825,250gr 1.000 ST

Page 152



40 Tool magnetic brake adapter (0.120-085.0)

Page 153



40 Tool magnetic brake adapter (0.120-085.0)

Pos Material # Name Qty. Unit

1 5.116-199.0 Washer brake service 1.000 ST

Page 154



70 Tool hydrometer acid (0.120-087.0)

Page 155



70 Tool hydrometer acid (0.120-087.0)

Pos Material # Name Qty. Unit

1 6.803-015.0 Battery hydreometer 1,10-1,30kg/l 1.000 ST

Page 156



80 Tool potentiometer DC (0.120-088.0)

Page 157



80 Tool potentiometer DC (0.120-088.0)

Pos Material # Name Qty. Unit

1 6.803-025.0 Voltage tester 24/36V,DC 1.000 ST

Page 158



90 Tool magnetic field tester (0.120-104.0)

Page 159



90 Tool magnetic field tester (0.120-104.0)

Pos Material # Name Qty. Unit

1 6.803-003.0 Magnet tester 1.000 ST

Page 160



100 Tool tester electric Metratester5 (0.120-160.0)

Page 161



100 Tool tester electric Metratester5 (0.120-160.0)

Pos Material # Name Qty. Unit

1 6.803-034.0 Electrical tester Metratester5 1.000 ST

Powered by TCPDF (www.tcpdf.org)

Page 162

http://www.tcpdf.org

	Table of contents
	Spare parts list BR-BD 100/250 R (5.970-364.0)
	10 Covering (0.163-965.0)
	11 Waste water tank (0.163-979.0)
	12 Tank (0.163-198.0)
	13 Vacuum motor (0.163-966.0)

	20 Carriage (0.163-997.0)
	21 Pedal (0.163-998.0)
	22 Rear wheel (0.163-958.0)

	30 Steering (0.109-177.0)
	31 Steering (0.163-959.0)
	32 Steering (0.109-178.0)

	40 Seat (0.163-960.0)
	50 Battery (0.165-935.0)
	51 Battery (0.162-743.0)
	52 Water filling system battery (0.165-934.0)

	60 Lever (0.163-963.0)
	70 Lifting (0.163-964.0)
	80 Piping (0.163-980.0)
	81 Valve (0.163-981.0)
	82 Pump (0.163-982.0)

	90 Power brush BR (0.163-961.0)
	91 Individual parts (0.163-993.0)
	92 Transmission (0.163-994.0)

	100 Power brush BD (0.163-962.0)
	110 Electronic control (0.164-960.0)
	111 Electronic control R (0.164-217.0)
	112 Electronic control R I (0.164-961.0)

	120 Control console (0.141-131.0)
	121 Control console (0.164-218.0)
	122 Control console (0.141-137.0)
	123 Control console (0.109-200.0)

	130 Accessories (0.163-983.0)
	131 Suction bar (0.163-984.0)
	132 Suction bar (0.164-827.0)
	133 Suction bar (0.110-243.0)
	134 Suction hose (0.164-347.0)

	140 Sweep unit (0.164-263.0)
	141 Individual parts (0.164-255.0)
	142 Cover (0.164-256.0)
	143 Blower (0.164-257.0)
	144 Filter box (0.164-258.0)
	145 Filter box (0.164-916.0)
	146 Sweep tank (0.164-259.0)
	147 Reversing rolling mill (0.164-260.0)
	148 Guide rope (0.164-261.0)
	149 Side broom (0.164-262.0)

	150 Add-on kit (0.164-275.0)
	151 Add-on kit recycling (0.164-276.0)
	152 Add-on kit work illumination (0.164-277.0)
	153 Add-on kit protection shield (0.164-278.0)
	154 Add-on kit revolving signal light (0.164-279.0)
	155 Add-on kit side broom (0.164-282.0)
	156 Add-on kit cleaning agents metering (0.164-454.0)
	157 ABS floor nozzle (0.196-746.0)
	158 ABS nozzle (0.196-747.0)
	159 Add-on kit spray sucking (0.196-070.0)

	160 Pad roll (0.101-506.0)
	200 Special tools (0.120-801.0)
	1 Tool measuring instrument current AC/DC, (0.120-008.0)
	2 Tool low pressure measuring instrument - (0.120-079.0)
	3 Tool tool - extractor system Molex (0.120-082.0)
	4 Tool tool - extractor -Bolt Circle (0.120-083.0)
	5 Tool torque key 2-25Nm (0.120-084.0)
	6 Tool service module A9 (0.120-086.0)
	7 Tool hydrometer acid (0.120-087.0)
	8 Tool potentiometer DC (0.120-088.0)
	9 Tool magnetic field tester (0.120-104.0)
	10 Tool lubricants GLEITMO 825,250gr (0.120-116.0)
	40 Tool magnetic brake adapter (0.120-085.0)
	70 Tool hydrometer acid (0.120-087.0)
	80 Tool potentiometer DC (0.120-088.0)
	90 Tool magnetic field tester (0.120-104.0)
	100 Tool tester electric Metratester5 (0.120-160.0)



